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ENBA a.c., yn. Yexocnosailka apmaja 264/58, 967 01 KpemHuua
www.elba.sk , TenedoH: +421 (0) 45 6704 143, dakc: +421 (0) 45 6743 259 E-mail : elba@elba.sk

TECT PENOPT

Howmep: 68/1/2012

Bpoi cTpaHuum : 7

KnueHT — aapec : ENBA a.c. — otaen Mpoaax6u, yn. Yexocnosaluka apMana
264/58, 967 01 Kpemnuua, C1107779

NanuTBaH o6ekT : O6uua kn. 16 - 214 161

WanutaTteneH cranpapt : EN 61284, EN ISO 1461, EN 015015, EN
ISO 2178, (PN-V-3487/01), (PP - 231)

[ata Ha npoBexaaHe Ha N3nuTaHuATa: 17.01.2012

Bpoi uanuTBaHn MocTpu : 3

U3nutaHnaTa

Wwme : MNetep NanaHek
ca nposeAeHu oT :

OnbxXHOCT : M3nutaTteneH uHxeHep
fara: 06.02.2012

nOﬂI‘II/IC . 3anuueHo no un. 36a,
o an o1 30M
P
ManuTatenHuTe pesynraTtu e : Nk, Mapuan Mapko

MeHuKbp Ha oTaen YnpaBneHue Ha
JTbXXHOCT : KayectsoTo

[ata: 06.02.2012
Moanuc:

ca yTBbpAaeHu OT:

4 3anuueno no un, 36a, T

an.3 ot 300N — E :\)

Tosw NPoOTOKOA € KoHduaeHUManeH 1 He busa aa 6b/e NPeAOCTaBAH Ha TPETH /inlia 6e3 NMUCMEHOTO CbrAacue Ha KAneHTa.
PesynTaTuTe OT U3MMTAHWUATA Ce OTHACAT CAMO A0 M3NUTBaHNTE 06Pa3LM U He 3aMeHAT APYTU AOKYMEHTH.
To3u NPOTOKO/ He MoXe A3 Gbae pasmHOKaBaH 63 USPUUHOTO MUCMEHD Cbriacke Ha nabopaTopunaTa.

¥* . HenoAxoAAWMTE AaHHU A3 ce 3aApackaT

N




UanuTBaTenHa
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TecT penopT No.:
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CrpaHuua:
217

OMMCAHNE :
TN .

N3NNTATENEH CTEH[:

OBXBAT :

TEMMNEPATYPA

BPOV MOCTPU :

FapaHTUpaHO yCcunune Ha CKbCBaHe :

* _ qenopaxoAawMTe aHHW A ce 3apackaT

TECT PEMNOPT

[aTa Ha npoBexaaHe Ha TUNOBUTE U3NUTaHWA ! 06.02.2012

O6uua kn. 16
214 161

NPOLEC HA U3NMUTAHUA

ZD 100

(0 - 1000) kN
21,9°C

3 ks

130 kN

CHumka 1
MoapexaaHe No BpeMe Ha uanutaHusiTa
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naGopaTopus 68/1/2012 3/7
PE3YJITATU OT U3NMUTAHUATA
1. BbHLUHA NPOBEPKA
Cournacro EN 61284, Knaysa 7.

Noro HA NMPOU3IBOAUTENA ...... E..... N O3HAYEHMUE ...214 161, 130 kN, 14 kA,
Qs, 1/11,...... OPYTA NAPKUPOBKA.........ccocet. TPSIBEBA JA BBOAT YCTOUHMBU U
YETUMW

Pesynmam: W3anumeaH o6pasey MPUEMIINB / HEAPUEMANB *
2. NMPOBEPKA HA PASMEPUTE U MATEPUAITUTE
CbrnacHo EN 61284, Knaysa 8.
W3mepern pazmepu [mm]
MpepnucaH
pasmep [mm] 1 2 3 4 5 Cpeato [mm]
@ 50 514 50.9 50.7 - - 51.0
54 54 54 54 - . 54.0
19 17.9 18 18 - - 18.0
@24 248 242 245 - - 244
$16 16.6 16.6 16.6 - - 16.6

Pesynmam: WsnumeaH obpaseu MMPUEMIINB / HEOPUENITAB *

* _ HenoAxoaawmTe AaHHW Aa ce 3aapackat
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3. NMPOBEPKA HA AHTUKOPO3MOHHATA 3ALLUTA

CurnacHo EN 61284, Knaysa 9, EN ISO 1461, 1ISO 2178

Pe3ynmamu om nposepKa Ha aHMUKopo3uoHHama sawuma - Bornim/2atika [pm]

OTueTteH pesynrtar
O6paszeuy No 1 2 3 4 5 CpeaHo [um]

PesynTaT: HE € NpeaMeT Ha TecTa/ He e u3nuTaBaH

Pe3aynmam om npogepKkama Ha aHMuKOPO3UOHHama 3aujuma - [um]

OTuyeTeH pesynrar
06 N c
paseu No 1 2 3 4 5 peaHo [pm]
1. 108 98 116 107 109 107.6
2. 115 113 107 111 103 109.8
3. 184 150 179 162 154 165.8

Pesynmam: Wsnumear obpasey MPUEMIINB / HEAORMUEMANAB *
W3uckeaHusi Ha cmaHdapm EN ISO 1461

4. HEPA3SPYLWIABALU] TECT

CwrnacHo EN 61284, Knaysa 10, EN 01 5015.

PesynTaT: He e npegMeT Ha TecTta/ He e U3nNuTBaH

* - Henoaxo4slWMTE AaHHK A3 ce 3aapackaT

itad




SR

P D

A3nuTBaTenHa
na6oparopus

TecT penopt No.:
68/1/2012

F - 150 - 42/3 - 05/09
CtpaHuua:
517

5. MEXAHWUYHU U3MUTAHUA
CwrnacHo EN 61 284, Knaysa 11

5.1 PA3PYLIABALL TECT

06523(5” Pa; %l:ﬁ:: - Paspryllsl;eHMe Tvun u MsACcTO Ha noBpeaara
) [kN] [kN]
1. 130 145 CkbcaHa obuua 16
2. 130 153 CkbcaHa obuua 16
3. 130 147 CxbcaHa obuuya 16
4. - - -
5. - - -

Pesynmam: WanumeaH obpasey [TPUEMITNB / HEAPUEMINB *
Wauckeanus Ha cTaHgapt EN 61284 Knaysa 11.

5.2 U3NUTAHUE HA 3ATATAHE HA KNEMATA
CwriacHo EN 61284, Knaysa 11.4.5, PN-V-3487/01

OG;)V?eu 3aana[u':l| r::]OMeHT MT‘:KC VIszleKc UM 1 MACTO Ha NoBpeaaTa
1. - - - -
2. - - - -
3. - - - -
4. - - - -
5, - - - -
PesynTaT: He e npeAMeT Ha TecTa/ He € U3NUTaBaH.

* _ HenoAXo[AWMTE AaHHUW fa ce 3agpackat

R
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CHumKa 2
MOCTPW CNEQ U3NUTBAHE

6. 3AKITFOMEHME :

N3MUTAHUTE OBPA3LIN OTTOBAPAT HE-OTFOBARAT HA UBVCKBAHUATA HA

EN 61284, EN I1SO 1461, EN 015015, ISO 2178, PN-V-3487/01. /

* _ HenoaxodAwmMTe AaHHW Aa ce 3aApackaT
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ELBA, a. s., Ceskoslovenskej armady 264/58, 967 01 Kremnica,
www.elba.sk , Phone: +421 (0) 45 6704 143, E-mail : elba@elba.sk

TEST REPORT

Number:  259.110/1/2017

Number of pages : 6

Customer - address : ELBA, a. s. - Usek predaja, Ceskoslovenskej armady 264/58,
967 01 Kremnica

Tested object : STRAIN HINGE — 235 113 .4

Testing standard : STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP - 231)

Acceptance date of the tested object : 17.07.2017

Number of the tested samples : 3

Test carried by : Name : Feter Papanek

Position : Testing Technician
Date: 17.07.2617 /5 > .~

an.3 or 30N
i
Test results approved by : Name : Ing. Marian Marko

Head of Quality
Position : Management Department
Date: 17.07.2017 7 ZL=54 acs

NICA

S|gnatu fe . | 3anuueHo no un. 36a, — t'({'m'" " u’:“'ﬁﬂ oy
an.3 or 300N

This protocol is confidential and stall not be provided to third parties without the written approval of the customer. The test
results relate only to the sample tested and do not repalce other documents. This protocol shall not be reproduced in any case
except in full without the written approval of the laboratory.

% _ UNSUITABLE DATAS TO BE SCRATCHED OUT

N
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TEST REPORT
DATE OF THE TYPE TEST : 17.07.2017
DESCRIPTION : STRAIN HINGE
TYPE : 235 113.4

TESTING PROCESS

TESTING MACHINE : ZD 100 ELCOMETER DIGIMATIC
RANGE : (0 - 1000) kN (0 - 1200) pm (0 - 150) mm
LICENSE No.: 18-001 19-012 3-480-86
TESTING MACHINE : | Digit. thermometer CALIPER -
RANGE : (-9,9 - +50)°C (0 - 500) mm -
LICENSE No.: 17-262 3-035 -
TEMPERATURE : 22,7°C
NUMBER OF SAMPLES : 3 pcs
SMDL - SPECIFID MINIMUM DAMAGE LOAD : 80 kN
SMFL - SPECIFID MINIMUM FAILURE LOAD : 160 kN

* _ UNSUITABLE DATAS TO BE SCRATCHED OUT

r
\
v
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TEST RESULTS

1. VISUAL EXAMINATION
According to STN EN 61284, Clause 7

MANUFACTURER'S LOGO ...E... AND MARKING... 235 113.4
OTHER MARKING ... 07/17 ... SHOULD BE DURABLE AND LEGIBLE

Result: Tested Samples ACCEPTABLE / NOT-ACSEPTABEE *

2. VERIFICATION OF DIMENSIONS AND MATERIALS
According to STN EN 61284, Clause 8

Measured Measured dimensions [mm]
dimensions
[mm] 1 2 3 4 A‘[’;ﬁ?e
110 110,2 110,2 110,1 - 110,2
100 +2-0 100,8 100,7 100,5 - 100,7
4 3,8 3,8 3,8 - 3,8
£ 28 28,1 28,0 28,1 - 28,1
30 +1,5-0 30,8 30,4 30,2 - 30,5
30 29,8 30,5 30,4 - 30,2
£ 19 19,1 19,1 19,1 - 19,1
20 +2-0 21,2 20,9 21,5 - 21,2
8 8,2 8,2 8,1 - 8,2
MATERIAL VERIFICATION : VERIFIED
Result : Tested Samples ACCEPTABLE /| ‘NOT-ASOEPTABEE *
\*\)

% - UNSUITABLE DATAS TO BE SCRATCHED OUT

e
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3. CORROSION PROTECTION TESTS
According to STN EN 61284, Clause 9, STN EN ISO 1461, STN 1SO 2178

Corrosion Protection Test Results - Bolt / Nut [um]

Sample Reading number Average
No. 1 2 3 4 5 [um]
1. 116 98 95 98 89 99
2, 92 103 114 93 98 100
3. 109 99 122 95 99 105

Result : Tested Bolt / Nut, ACCEPTABLE / NOT-AGGERTABEE *

Requirements Standart STN EN ISO 1461.

Corrosion Protection Test Results [jum]
Sample Reading number Average
No. 1 2 3 4 5 [um]
1. 95 115 124 136 103 115
2, 131 131 112 133 105 122
3. 129 113 114 111 132 120
Result : Tested Samples ACCEPTABLE /! NOT-ACCEPTABLE-*

Requirements Standart STN EN I1SO 14861.

1'@‘%—_

% - UNSUITABLE DATAS TO BE SCRATCHED OUT

!
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4. MECHANICAL TESTS
According to STN EN 61284, Clause 11.3.1

4.1 MECHANICAL DAMAGE AND FAILURE LOAD TEST

Breaking
Strength Br[ekab:(] at

[kN]

Sample

No. Type and place of failure

80 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
1. 160 160 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
199 BROKEN BALL @ 28

80 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
2 160 160 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
202 BROKEN BALL @ 28

80 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
3. 160 160 SMFL - WITHSTAND 1 MIN. - NO DAMAGE

214 BROKEN BALL @ 28

SMDL - SPECIFID MINIMUM DAMAGE LOAD
SMFL - SPECIFID MINIMUM FAILURE LOAD

Result : Tested Samples ACCEPTABLE /| NOT-AS8ERTABEE-*

5. CORONA AND RIV TEST: PASSED
According to STN EN 61284, Clause 14

6. CONCLUSION :

TESTED SAMPLES MET / BIg-NSTMEET REQUIREMENTS OF STANDARTS
STN EN 61284, STN EN ISO 1461, STN ISO 2178

% - UNSUITABLE DATAS TO BE SCRATCHED OUT

/\7?\ /
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ENBA a.c., Yexocnosatlka apmaga 264/58, 967 01 KpemHuua,
www.elba.sk , Ten.: +421 (0) 45 6704 143, E-mail : elba@elba.sk

NMPOTOKON OT U3NMUTAHUA

Homep:  259.110/1/2017

CtpaHuum: 6

NMopwuuten : ENBA a.c. — Tbproecku oTaesn, UYexocroBallka apmaga 264/58, 967 01 §
KpemHuua

WanuTBaH npoaykT: NMEMNEPYJA — 235 113.4

CranpapT 3a usnuravus: STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP -~
231)

[lata Ha npuemaHe Ha npogykra: 17.07.2017

Bpou o6pasuu: 3

M3BBLpWMA U3NUTAHNATA! Nwme: Peter Papanek

JNBXHOCT: M3nuTB. TEXHUK
Pata: 17.07.2617 75 0

nOﬂI'IVIC' d _| 3annueHo no un. 36a,
" oty Sasas sy an.s oT 30”
r
OueHUN N3NMTaHUATA! Wme: Ing. Marian Marko

OnwxHocT: 3aBexgaul nabopartopus

: 17.07.2017 = o 5 _
ﬂaTa .- '."!.ll." T i":.'_‘..l _' e F
Moanuc: : KREMNICA @j

1 L 1 e 1N
s 32IMUEHO MO YA, 363, = Aodunie .o ‘-u':r-.- 080 WOty
an.3 ot30N

l'Ipo'mKona OT U3NUTBAHE & KDHCI)H}IBHLXH&JI&H ¥ He MOXKe [a 6’]:]],6 NPeJOCTABSAH HA TPETH JIHIA 6e3 NHCMeHRo ChbIJlacHe Ha KJIKUEHTa.
Pesyma'mTe OT U3MUTBAHETO Ce OTHACAT caMO [0 0BEeKTHTe Ha U3ITHTBaHETO Y HE 3aMeHAT APYIH JOKYMEHTH. Tosu HPOTOKOJ HE
MOX€E Ja 6b/1e PA3MHOXKABAH B HUKAKDB cydad 6e3 MMCMEeHOo ChIvlacue 3a nabopaTopysATa 32 U3NKTBAHE.

* - HeCbOTBETCTBALOTO [a Ce 3a4epkHe Mpeeog; NnuaH Unnes
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NMPOTOKOJ OT UBNUTAHUA

OATA HA U3MUTAHUA: 17.07.2017
MPOLOYKT: NENEPYOA
TUM: 235113.4
METOL HA U3MUTBAHE
N3NUTBATENEH YPEL : ZD 100 ELCOMETER DIGIMATIC
OBXBAT : (0 - 1000) kN (0 - 1200) pm (0 - 150) mm
JIMLIEHS : 18-001 19-012 3-480-86
W3NWUTBATEJNEH YPE[ : | Uudpos TepmoMeTbp WYBNEP -
OBXBAT : (-9,9 - +50)°C (0 - 500) mm -
NNMUEHS : 17-262 3-035 -
TEMMEPATYPA: 22,7°C
BPOW OBPA3LW: 3 pcs
SMDL - CNEYUPNYHO MUHUMAINTHO 80 kN
YBPEXOALULO HATOBAPBAHE:
SMFL - CNEUNONYHO MUHUMANHO 160 kN

PA3PYLWABALLO HATOBAPBAHE:

* - HeCbOTBETCTBALLOTO [1a Ce 3a4epkHe

Mpeeop: Unusn Unues

Ly
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PE3YNTATU OT M3NMUTAHUATA

1. BU3YANEH OIMMEA
CbrnacHo EN 61284, vact 7

3HAK HA UBPABOTKA ...... E... N O3HAYEHMETO ...235 113.4
CNEOBALLO O3HAYEHME... 07/17... CA TPAVHU U YETUMW.

PesynTar: uanutsanus obpaset CBbOTBETCTBA / HECBHOTBETCTBA *.

2. KOHTPOIN HA PASMEPUTE U MATEPUAJIA
CwbrnacHo EN 61284, uact 8

Measurad Measurad dimensions [mm]
dimensions Average

[mm] 1 2 3 4 5 fimm]
110 110,2 110,2 110,1 - - 110,2
100 +2-0 100,8 100,7 100,5 - - 100,7

4 38 38 38 - - 38

£ 28 28,1 28,0 28,1 - - 28,1
30 +1,5-0 30,8 30,4 30,2 - - 30,5
30 29,8 30,5 30,4 - - 30,2

£ 19 19,1 19,1 19,1 - - 191
20 +2-0 21,2 20,9 21,5 - - 21,2

8 8,2 8,2 8,1 - - 8,2

NMPOBEPKA HA MATEPUATIA - NMPOBEPEH.

PesynTart: nanursaxHus obpased| CbOTBETCTBA / HECHLOTBEFCTBA *.

* - HeCBHOTBETCTBALLOTO A3 Ce 3a4YepkHe Mpesoa: NnusiH Nnnes
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3. MPOBEPKA HA AHTUKOPO3NOHHA 3ALLNTA
CornacHo STN EN 61284, YacT 9, STN EN 1SO 1461, STN ISO 2178

MpoBepka Ha aHTMKOPO3NOHHATAa 3alnTa - Bonrt / Fanka [um]
O6paseu OTuyeTEeHN CTOMHOCTU OcpepaHeH
No. 1 2 3 4 5 o [pm]

1. 116 98 95 98 89 99
2, 92 103 114 93 98 100
3. 109 99 122 95 99 105

Pesyntat: WanutBannte Bont/laika CBHOTBETCTBAT / HEGBLOTBEFCTBAT Ha
nanckeaHusiTa Ha ctaHgapT STN EN ISO 1461

Pe3ynTaTtv OT NnpoBepKa Ha aHTUKOPO3UOHHATA 3aluuTa [pum]
O6pa3zey OT4yeTEeHU CTOMHOCTU OcpegHeH
No. 1 2 3 4 5 o [um]

1. 95 115 124 136 103 115
2. 131 131 112 133 105 122
3. 129 113 114 111 132 120

Pesyntat: WanuTBauute O6pasun CbOTBETCTBAT / HECLOTBETCTBAT
Ha uanckeaHusTa Ha ctaHaapT STN EN ISO 1461.

* - HeCchHOTBETCTBALIOTO Aa CE 3a4epkHe Mpesoa: Vinusx Unues
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4, MEXAHWYHU U3NMUTAHURA: 3BP
CrxrrnacHo STN EN 61284, Yact 11.3.1

4.1 U3NUTBAHE C MEXAHUYHO YBPEXOAHE U PASPYLLABAHE

Paspywa
2.46 Ra: i:'#: Pa3py|EJI;;|]ue npu Bug u MACTO Ha noBpepara
[kN]
80 SMDL — U3LBPXXAHO 3A 1 MAH. BE3
NMOBPEDA
1 160 160 SMFL — U3 BPXXAHO 3A 1 MUH. BE3
MNOBPEJA
199 Ckbcat Hont 28
30 SMDL - U30bPXXAHO 3A 1 MUH. BES3
NOBPEOA
2 160 160 SMFL — U3OBPXAHO 3A 1 MUH. BE3
NOBPEJA
202 CkbcaH 6ont 28
30 SMDL — U3OBPXXAHO 3A 1 MUH. BE3
NOBPELA
3 160 160 SMDL - U3 BPXAHO 3A 1 MUH. BE3
NOBPEJA
214 CxwcaH 6onT1 28

Peayntat: WanuteaHuTe o0Bpasuu CBHbOTBETCTBAT / HE-6OFBEFSTFBAT *

5. U3NUTAHUA HA KOPOHA U RIV MPEMUHATMW.
CovrnacHo STN EN 61284, Yact 14

6. SAKNIOYEHMUE :

W3MNTBAHUTE OBPA3LIM CHOTBETCTBAT / Hie=elnadBateFBad=HA
STN EN 61284, STN EN ISO 1461, STN ISO 2178,

* - HeCcHLOTBETCTBALIOTO A3 CE 3a4epKkHe Mpeeopa: Unuan Unnes

el




F - 150 - 42/3 - 05/09

CrpaHuua:

ManuTtBaTenHa
na6opatopus

Z
x
=
= s
©
=
=
c
o}
=
=
o
g
o
<
o
=
o
Q.
-

6/6

~
-
o
N
S
=
—
o
-
-
]
o
Te]
N

YEPTEX

%77 eSS
——

YELLGEC

:{on Bumaeig) ojs1o santiA

H

W OY NG| JIBLNG SLR-LIOUS [RUIUON
Ny 0gi iBuens Bupieeig

pozriened dip JoN woseMosd sorpng
T3SLS (RLANEN

FELIGEE edhy

8| b 0C
FAd

e

519

ZF00L

; m— B $
| 16 | sroqeen 4mum$ e

cney | (B e fentencis

avo il .

I, 2 7§ 4594
VI W09T &3

IR W=

ge !

........ o ot
S+

Y :om—

e L=

i
KREMNICA

waitroka bvcliny

denia ©

o

Mpeesopa: VinusiH nues

()]
I
x
Q.
Q
T
©
1™
Q
&
©
=g
[e]
-
[¢]
3
©
2]
[
(8]
[t
[0]
o
=
(o]
)
(&4
o
I
1
*




— e

, Testing Test report No. : h?‘;
laboratory 259-75/1/2017 4

F - 150 - 42/3 - 05/09 |
Page No.:

1/6

cl34A

ELBA, a. s., Ceskoslovenskej armady 264/58, 967 01 Kremnica,
www.elba.sk , Phone: +421 (0) 45 6704 143, E-mail : elba@elba.sk

TEST REPORT

Number : 259-75/1/2017

Number of pages : 6

Customer - address : ELBA, a. s. - Usek predaja, Ceskoslovenskej armady 264/58,
967 01 Kremnica

Tested object : STRAIN HINGE — 235 969

Testing standard : STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP - 231)

Acceptance date of the tested object : 17.07.2017

Number of the tested samples : 3

Peter Papanek
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Position : Testing Technician
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This protocol is confidential and stall not be provided to third parties without the written approval of the customer, The test
results relate only to the sample tested and do not repalce other documents. This protocol shall not be reproduced in any case
except in full without the written approval of the laboratory.
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TEST REPORT
DATE OF THE TYPE TEST : 17.07.2017
DESCRIPTION : STRAIN HINGE
TYPE : 235 969
TESTING PROCESS
TESTING MACHINE : ZD 100 ELCOMETER DIGIMATIC
RANGE : (0 - 1000) kN (0 - 1200) ym (0 - 150) mm
LICENSE No.: 18-001 19-012 3-480-86
TESTING MACHINE : | Digit. thermometer CALIPER -
RANGE : (-9,9 - +50)°C (0 - 500) mm -
LICENSE No.: 17-262 3-035 -
TEMPERATURE : 23,1°C
NUMBER OF SAMPLES : 3 pcs
SMDL - SPECIFID MINIMUM DAMAGE LOAD : 60 kN
SMFL - SPECIFID MINIMUM FAILURE LOAD : 120 kN
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TEST RESULTS

1. VISUAL EXAMINATION
According to STN EN 61284, Clause 7

MANUFACTURER'S LOGO...E... AND MARKING...235 969
OTHER MARKING ...07/17.... SHOULD BE DURABLE AND LEGIBLE.

Result : Tested Samples ACCEPTABLE / NOFTASCERPTABEE *

2. VERIFICATION OF DIMENSIONS AND MATERIALS :
According to STN EN 61284, Clause 8

Measurad Measurad dimensions [mm]
dimensions Average

o] 1 2 3 4 5 [mm?

75 751 75,2 75,1 - - 75,1

85 +2-0 854 85,1 85,5 - - 85,3

4 3,8 38 38 - - 3,8

£ 25 25,0 251 25,1 - - 251

30 +1,5-0 30,8 304 30,2 - - 30,5

30 29,8 30,5 30,4 - - 30,2

£ 19 19,1 19,1 19,1 - - 19,1

20 +2-0 20,9 20,8 214 - - 21,0

8 8,2 8,2 8,1 - - 8,2

MATERIAL VERIFICATION : VERIFIED.

Result : Tested Samples ACCEPTABLE /| NOTASGERTABEE *

% _ UNSUITABLE DATAS TO BE SCRATCHED OUT
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3. CORROSION PROTECTION TESTS
According to STN EN 61284, Clause 9, STN EN ISO 1461, STN ISO 2178

Corrosion Protection Test Results - Bolt / Nut [um]

Sample Reading number Average
No. 1 2 3 4 5 [um]
1. 116 98 95 98 89 99
2, 92 103 114 93 98 100
3. 109 99 122 95 99 105

Result : Tested Bolt / Nut, ACCEPTABLE / ‘NOTASGERTABEE *

Requirements Standart STN EN ISO 1461.

Corrosion Protection Test Results [pm]
Sample Reading number Average
No. 1 2 3 4 5 [um]
1. 95 115 124 136 103 115
2. 131 131 112 133 105 122
3. 129 113 114 111 132 120
Result : Tested Samples ACCEPTABLE /| NOT-ACCEPTABEE™*

Requirements Standart STN EN ISO 1461.

* - UNSUITABLE DATAS TO BE SCRATCHED OUT
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UanuTBaTtenHa
nabopaTopus

cL3A

ENBA a.c., Yexocnosaluka apmaga 264/58, 967 01 KpemHuua,
www.elba.sk , Ten.: +421 (0) 45 6704 143, E-mail : elba@elba.sk

NMPOTOKON OT U3MNMUTAHUA

Homep: 259-75/1/2017

CTpaHuum: 6
NMopbuuten : ENBA a.c. — Tweproscku otaen, YexocnoBallka apmaga 264/58, 967 01
KpemHuua

MNanuTeaH npoaykT: MEMNEPYJA — 235 969

CraHgapr 3a manutanusi: STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP —
231) |

[OaTa Ha npuemaHe Ha npoaykra: 17.07.2017

Bpown o6pa3um: 3

U3BbpWMa M3aNUTaHUATA. Nwme: Peter Papanek

ANbXHOCT: U3nuTB. TEXHUK |

g :
ata: 17.07.2617 /- o
nOﬂ'nl/lC: ‘ . 3anuueHo no un. 36a,
............................... an.3 o7 30N

3

/
OueHUn U3NUTaHUATA. me: Ing. Marian Marko
JnbxHocT: 3asexpaaul nabopartopus Q

farta: 17.07.2017 . =1 =

S = e

KREMMICSE

Mognuc: daria. 0 Seoatrala kvality
3anunuyeHo no un. 36a,
an.3 ot 30N

npOTOKOﬂa OT U3NKWTBAHE € KOHd)MAeHuHaJICH W He MOXKe Ja [5$3: 1] MpeAOCTaBsiH Ha TPETH JINIa 6e3 MHCMEHO ChblJiaCue Ha KIHeHTa.
PeBleTaTHTe OT U3NHUTBAHETO C& OTHACAT CaMO A0 nBeKTUTE Ha UIITHTBARETO Y HE 3aMEeHSAT APYI'd JOKYMEHTH. To3u NpoOTOKOJ He
MOXe Q2 6bje Pa3MHOXaBaH B HUKAKbB cny'{aﬁ 6e3 IMMCMEHO C'brlacke 3a na6opaTopHHTa 33 U3NUTBaHe,

* - HeCHOTBETCTBALLOTO Aa ce 3a4epkHe Mpesopn: UnusH Nnnes
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PASPYLWABALO HATOBAPBAHE:

¥ - HecHOTBETCTBALLOTO fla Ce 3a4YepkHe
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Z1aGOPATRENS 259-75/1/2017 N 2/6
NPOTOKON OT U3NUTAHUA
OATA HA V3NMUTAHUA: 17.07.2017
MPOLOYKT: MENEPYOA
Twn: 235 969
METOA HA U3NUTBAHE
WM3MNUTBATENEH YPEL : ZD 100 ELCOMETER DIGIMATIC
OBXBAT : (0 - 1000) kN (0 - 1200) ym (0 - 150) mm
NALIEHS 18-001 19-012 3-480-86
WU3MNUTBATENEH YPEL : | Lindpos TepmomeTsp WYBJEP -
OBXBAT : (-9,9 - +50)°C (0 - 500) mm -
NALIEHS : 17-262 3-035 -
TEMMEPATYPA: 23,1°C
BPOW OBPA3LN: 3 pcs
SMDL — CMELMOUYHO MUHUMANIHO - o\
YBPEXOALLO HATOBAPBAHE:
SMFL — CAELOUYHO MUHUMAIIHO 0

Mpesoa: UnusiH Nnnes
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UanuTBaTenHa
nabopatopwusi

PE3YNTATU OT U3NMUTAHUATA

1. BU3YAIEH OIMMEA
CubrnacHo EN 61284, yact 7

3HAK HA U3BPABOTKA ...... E ...... W OBHAYEHWETO ...235 969
CNEOBALLO O3HAYEHME... 07/17... CA TPAVHU U YETUMMW.

PesynTaT: nanureaHnsi obpasey CBHOTBETCTBA/ HECBOTBETCTBA *.

2. KOHTPOI HA PASMEPUTE U MATEPUATIA
CwrnacHo EN 61284, yact 8

Measurad Measurad dimensions [mm]
dimensions 1 2 3 4 5 Average

[mm] [mm]
75 75,1 75,2 75,1 - - 75,1

85 +2-0 85,4 85,1 85,5 - - 85,3

4 3,8 38 38 - - 38

£ 25 25,0 25,1 251 - - 251
30 +1,5-0 30,8 304 30,2 - - 30,5
30 29,8 30,5 30,4 - - 30,2

£ 19 19,1 19,1 19,1 - - 19,1
20 +2-0 20,9 20,8 214 - - 21,0

8 8.2 8,2 8,1 - - 8,2

NMPOBEPKA HA MATEPUANA - NPOBEPEH.

Peaynrart: nsnutsaHuna obpasel CbOTBETCTBA /| HECBHOTBETCTBA *.

* - HeCHOTBETCTBALLOTO Aa Ce 3a4epkHe |'IpeBo,q: Unusiv Unues
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3. MPOBEPKA HA AHTUKOPO3MOHHA 3ALLIUTA
CuriacHo STN EN 61284, Yact 9, STN EN ISO 1461, STN ISO 2178

MNpoBepka Ha aHTUKOPO3MOHHaTa 3almTa - Bont / Manka [um]
O6paseu, OT4YeTeHU CTOMHOCTH OcpeaHeH
No. 1 2 3 4 5 o [pm]

1. 116 98 95 98 89 99
2. 92 103 114 93 98 100
3. 109 99 122 95 99 105

WNanuteanuTe BonT/aiika CbOTBETCTBAT / HEGBOTBETCTBAT Ha

PesynTaTt:
nancksaHusita Ha ctanaapt STN EN I1SO 1461
PeaynTaTh OT NnpoBepKa Ha aHTMKOPO3MOHHaTa 3awmTa [im]
O6pazey OT4YyeTeHU CTOMHOCTHU OcpepnHeH
No. 1 2 3 4 5 o [um]
1. 95 115 124 136 103 115
2, 131 131 112 133 105 122
3. 129 113 114 111 132 120
MNanuteanute O6pasum CbOTBETCTBAT / HEGCHLOTBETCTBAT

PesynraTt :
Ha naunckeaHuaTa Ha ctaHgapT STN EN 1ISO 1461.

Mpesoa: MnusH Unues

* . HeCHLOTBETCTBALLOTO A ce 3a4epkHe
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N3nutBaTtenHa
naGopatopus

4. MEXAHWYHU U3MUTAHUA
CwrnacHo STN EN 61284, Yacr 11.3.1

259-75/1/2017 \A/

.V
.

MpoTokon oT U3NUTaHuA Ner(? _

4.1 U3NMUTAHUSA C MEXAHUYHO YBPEXOAHE U PA3PYLUABAHE

Sa;lnple g:?::g:ﬁ Exgadat Type and place of failure
o. [kN] [kN]
60 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
1. 120 120 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
166 BROKEN BOLT @ 25
60 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
2, 120 120 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
191 BROKEN BOLT @ 25
60 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
3. 120 120 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
171 BROKEN BOLT @ 25

SMDL - CMIELMOUNYHO MUHUMANHO YBPEXOALLO HATOBAPBAHE
SMFL - CNELIM®OUYHO MUHUMATNHO PA3PYLLIABALLO HATOBAPBAHE

Pesynrat: WanutBaHuTe oGpasuu ca NMPUEMIIUBU | HERRUEMPAUBY *

5. 3BAKINKOYEHUA :

U3NUTAHUTE OBPALY CHOTBETCTBAT / HECLOTBETCTBAT HA V3UCKBAHNATA HA
STN EN 61284, STN EN ISO 1461, STN ISO 2178. »

* . HecOTBETCTBALLOTO Aa Ce 3a4epkHe Mpesoa: Nnusk innes




|

CtpaHuua:
6/6

F - 150 - 42/3 - 05/09

P
®
=
=~
-
g O
c
Q=
W5
g
=gy To]
o«
x
o
ot
(o]
o
C

UsnuTBaTenHa
na6oparopust

YEPTEX

6965€¢

T a6 (o Bupweq) 0810 oA
P ASTEGIS A e
[ NO N ¥s edpBiyosy 4m.d m | ropseau) M
a0 {5 ST PNl ey __Allei ol

WY O N UANND BUIR-LIOYS |BURDON
N¥ 021 YiBuans Bupjessg

pazuearB dip joH WORdSI0Kd BoBUNG
{9035 BURIR

6965EL SdAL

oe

818 |

TFs8

1 6968€C
Vioh WI0ZT @

v 0 sl
T

Al

Mperoa: NnusiH nues

* - HeCbOTBETCTRALLOTO [a Ce 3avepkHe




py {\ ~ F - 150 - 42/3 - 05/09
e Testing Test report No. : .'D'f: () Page No.:

laboratory 298/1/2017 : 175 |
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ELBA, a. s., Ceskoslovenskej armady 264/58, 967 01 Kremnica,
www.elba.sk , Phone: +421 (0) 45 6704 143, E-mail : elba@elba.sk

TEST REPORT

Number : 298/1/2017

Number of pages : 5

Customer - address : ELBA, a. s. - Usek predaja, Ceskoslovenskej armady 264/58,
967 01 Kremnica

Tested object : U-BOLT M20x70x270 - 235 579.3

Testing standard : STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP -231)

Acceptance date of the tested object : 17.07.2017 F

Number of the tested samples : 3

Test carried by : Name : Peter Papanek

Position : Testing Technician
Date : 18.07.2847 /> > _—

. . 3anuyeHo no un. 36a,
Slgnature ' a aNn.30T30M e
/ST
Test results approved by : Name : Ing. Marian Marko
Head of Quality
Position : Management Department r‘$—)
Date : 18.07.2017 L

Signatu re: e 3@/IMYEHO MO YA. 36;;, _ -‘ ‘."l "

an.3 or 30N

This protocol is confidential and stall not be provided to third parties without the written approval of the customer. The test
results relate only to the sample tested and do not repalce other documents. This protocol shall not be reproduced in any case
except in full without the written approval of the laboratory.
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TEST REPORT
DATE OF THE TYPE TEST : 18.07.2017
DESCRIPTION : U-BOLT M20x70x270
TYPE : 235579.3
TESTING PROCESS
TESTING MACHINE : ZD 100 ELCOMETER DIGIMATIC
RANGE : (0 - 400) kN (0 - 1200) ym (0 -150) mm
LICENSE No.: 18-004 19-012 3-480-86
TESTING MACHINE : | Digit. thermometer CALIPER -
RANGE : | (-9,9 - +50)°C (0 - 500) mm -
LICENSE No.: 17-262 3-480/268 -
TEMPERATURE : 23,0°C
NUMBER OF SAMPLES : 3 pcs
SMDL - SPECIFID MINIMUM DAMAGE LOAD : 80 kN
SMFL - SPECIFID MINIMUM FAILURE LOAD : 160 kN
—)

% - UNSUITABLE DATAS TO BE SCRATCHED OUT
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TEST RESULTS
1. VISUAL EXAMINATION
According to STN EN 61284, Clause 7
MANUFACTURER'S LOGO ...E... AND MARKING... 235 5§79.3 ....
OTHER MARKING ... 06/17 ... SHOULD BE DURABLE AND LEGIBLE
Result : Tested Samples ACCEPTABLE/ NOT-ACOERTABEE *
2. VERIFICATION OF DIMENSIONS AND MATERIALS
According to STN EN 61284, Clause 8
Measured Measured dimensions [mm
dimensions 1 2 3 4 5 Average
[mm] [mm]
70 70,2 70,3 70,4 - - 70,3
M 20 M 20 M 20 M 20 - - M 20
230 235,0 234,0 232,0 - - 233,7
270 271,0 270,8 270,7 - - 270,8

MATERIAL VERIFICATION : VERIFIED

Result :

Tested Samples ACCEPTABLE /| NOTASOEPTABEE *

3. CORROSION PROTECTION TEST
According to STN EN 61284, Clause 9, STN EN ISO 1461, STN ISO 2178

Corrosion Protection Test Result — Bolt/Nut [um]
Sample Reading number A\E::‘:]ge
No. 1 2 3 4 5
1. 83 76 110 107 99 128
2. 97 97 99 92 79 122
3. 110 104 94 101 91 115
Result : Tested Samples ACCEPTABLE /| NOTACCEPTABEE *

Requirements Standart STN EN I1SO 1461.

* - UNSUITABLE DATAS TO BE SCRATCHED OUT
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Corrosion Protection Test Results [um]

Sample Reading number Average

No. 1 2 3 4 5 [um]

1. 129 93 103 75 77 95

2. 105 88 110 100 111 103

3. 98 91 78 101 107 95

Result : Tested Samples ACCEPTABLE / NOTACCEPTABLEE*

Requirements Standart STN EN ISO 1461.

4. MECHANICAL TESTS
According to STN EN 61284, Clause 11.3.1

4.1 MECHANICAL DAMAGE AND FAILURE LOAD TEST

Sal\rlnple 2:?::;:3 eI Type and place of failure
o. [kN] [kN]
80 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
1. 160 160 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
209 BROKEN U-BOLT
80 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
2 160 160 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
211 BROKEN U-BOLT
80 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
3. 160 160 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
214 BROKEN U-BOLT

SMDL - SPECIFID MINIMUM DAMAGE LOAD
SMFL - SPECIFID MINIMUM FAILURE LOAD

Result : Tested Samples ACCEPTABLE | NOT-AESEPTABEE*

5. CORONA AND RIV TEST: PASSED
According to STN EN 61284, Clause 14

<=

6. CONCLUSION :

TESTED SAMPLES MET / StE-NOT=WES® REQUIREMENTS OF STANDARTS
STN EN 61284, STN EN 1SO 1461, STN ISO 2178.

% _ UNSUITABLE DATAS TO BE SCRATCHED OUT
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Breaking strength 180 kR

COPY

ﬂdﬁ
\‘

«-ﬁ:J

BES 1162017

e )
Derigned 5y | (N3 WemEs

od ] i T
Rn:r:‘.'sit‘:-: img. G3jgdos

cab I\re"“ nica, Slovakia
ipwsror e E L BA achielbssk
=1

mww.etba.ss;

,.,,;.\ Tngl: | Raw

204

Kazow (Talel

gL 235579

Wikres Sisla (Drawing Mo

3

|L-:l§':r=:£_” 14

* - UNSUITABLE DATAS TO BE SCRATCHED OUT




F - 150 - 42/3 - 05/09
CtpaHvua:

1/5

Usnurearenta MpoToKon OoT U3NUTaHNA:
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EfIBA a.c., YexocnoBallka apmaga 264/58, 967 01 KpemHuua,
www.elba.sk , Phone: +421 (0) 45 6704 143, E-mail : elba@elba.sk

NMPOTOKON OT U3NMUTAHUA

Howmep: 208/1/2017

CtpaHuum: 5

Mopwbuuten : ELBA, a. s. — Tbproscku otaer, Ceskoslovenskej armady 264/58, 967
01 Kremnica

WanuTeaH npoaykT: U-BONT M20x70x270 - 235 579.3

CraHpapt 3a uanutauua: STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP -
231)

Jata Ha npuemMaHe Ha npoAaykKra: 17.07.2017

Bpow ob6pa3suu: 3

an
M3BbpWUn N3NMTaHusaTa: Nme: Peter Papanek

JOMBXHOCT: M3nuTB. TEXHUK
[ata: 18.07.2017 7, >

. { 3anunyeHo no un. 36a A
n Oﬂn nc: e | an.3 ot 300N

P
&
OueHun n3nNUTaHusTa: Wwme: Ing. Marian Marko

OnbxHocT: 3aBexpaaul nabopartopus
Narta: 18.07.2017 . = N

Pa s o int Do Gn

MNICA

. 3annueHo no un. 36a, KRE
nop'n ne. . an.3 ot 30N T rodanio 0 koalr ol kvality
e E )

Hpm‘oxona OT U3NHUTBAHE € K()HCI)PUIGHL{HEUIEH W HEe MOXe Ja 6'}:}16 npejocTaBAH Ha TPETH JIMIA 63 NHCMEHO C'hbIVIACHE HAa KJIMEHTa,
Pe3yJ'ITaTPITe OT U3IATBAHETO Ce OTHACAT CaMo [0 06eKTHUTEe Ha U3MHUTBAHETO U HE 3aMeHAT APYTH AOKYMEHTH. Toau MPOTOKOJ HE
MOXe Ja 6ble pPasMHOXkaBaH B HUKaK'bB cnyqaﬁ 6e3 MUCMEHO ChracHe 3a nabopaTopuaTa 3a H3MMHUTBAHE.

¥ - HeCchbOTBETCTBAUIOTO f1a Ce 3a4YepkHe Mpeeoa: NnusH Vnues
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NPOTOKON OT USNUNTAHUA
DATA HA N3MNTAHUA: 18.07.2017
MPOAYKT: U-BONT M20x70x270
TUM: 235579.3
METO[ HA U3NMUTBAHE
N3MNTBATENEH YPEL : ZD 100 ELCOMETER DIGIMATIC
OBXBAT : (0 - 400) kN (0 - 1200) ym (0 - 150) mm
NMUUEHS : 18-004 19-012 3-480-86
U3MUTBATENEH YPE[ : | Unudpos TepmomeTbp Ly6nep -
OBXBAT : (-9,9 -+50)°C (0 - 500) mm =
NALUEHS : 17-262 3-480/268 -

TEMMNEPATYPA: 23,0°C

BPOV OBPA3LN: 3 pcs

SMDL - CRELIN®NYHO MUHUMANHO 80 kN
YBPEXOAUO YCUINE:
SMFL - CIEUNONYHO MUHUMANHO

PASPYLUMTENHO YCUIME : G0 KN

* - HeCchOTBETCTBALLOTO fla Ce 3a4epKkHe Mpesog: Nnusx Unnes

o
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PE3YNTATU OT USMUTAHUATA

1. 1. BU3YANEH OI'Me[
CurnacHo EN 61284, yacT 7

3HAK HA U3PABOTKA ...E... W O3HAYEHMETO ... 235 679.3....
CNELBALO O3HAUEHME ... 06/17 ... CA TPANHN U YETUMA

PesynTaT: nsnuteaHus obpasel CbOTBETCTBA | HESHOFBEFSOFEA *.

2. KOHTPON HA PASMEPUTE U MATEPUANA
CurnacHo EN 61284, uacTt 8

Wlsmepaauu Namepenun pasmepu [mm]
pasmepu 1 2 3 4 5 CpenHo
[mm] [mm]
70 70,2 70,3 70,4 - - 70,3
M 20 M 20 M 20 M 20 - - M 20
230 235,0 234,0 232,0 - - 233,7
270 271,0 270,8 270,7 - - 270,8

NMPOBEPKA HA MATEPUANA - NPOBEPEHO

PesynTar: nsnutsaHus o6pasey CbOTBETCTBA / HEGIr@PRETEREA *

3. NPOBEPKA HA AHTUKOPO3UOHHATA 3ALLUWUTA
CurnacHo STN EN 61284, YacT 9, STN EN 1SO 1461, STN I1SO 2178

PesynraT oT NnpoBepka Ha aHTUKOPO3MOHHATa 3awWuTa — Bonrt/laika [pm]
O6pasen OTyeTeHN CTORHOCTHU C?:::']"o
No. 1 2 3 4 5
1. 112 75 106 85 97 95
2. 81 98 101 77 83 88
3. 81 80 100 73 83 85

Pesyntat: Msnuteanute Bont/Taitka CbOTBETCTBAT/ HECTOTBETCTEAT Ha
nsncksaHusTa Ha ctaHaapTa STN EN ISO 1461 *

=

* _ HecbOTBETCTBAWOTO CE 3a4epTaBa MNpesoa: NnuaH Knnes

At




Ha nanckeanusaTa Ha ctaHaapT STN EN ISO 1461.

D - | F.150.4253-0508 ||
WsnursatenHa MpoTokon oT U3NUTaAHUA: Ctpanuua:
naGoparopu? 298/1/2017 415

PeaynTaT oT npoBepka Ha aHTUKOPO3UOHHATa 3aluTa [pm]
O6pasey OT4YeTeHU CTOMHOCTH CpepHo
No. 1 2 3 4 5 [um]
1. 103 98 103 104 98 101
2. 112 77 108 98 101 99
3. 100 101 109 93 83 97
Pesyntat: WanutBaHute O6pasun CBHOIREICIRALLEECHLOTBETCTBAT

4, MEXAHUYHU N3NMUTAHUA
CwrnacHo STN EN 61284, Yact 11.3.1

4.1 U3NUTAHUA C MEXAHWYHO YBPEXOAHE U PA3PYLIABAHE

?‘IGOpaseu’ Pmmf:: - Paaprglf:;eﬂue Bua n MACTO Ha noBpeaaTa
i [kN] [kN]
80 SMDL — 3AOBPXXAHE 3A 1 MVH. — BES3 ﬂOBPEﬂAﬁ
1. 160 160 SMFL - 3A0BPXAHE 3A 1 MWH. — BE3 NMOBPEJA
209 CUYYTEH U-BONT
80 SMDL — 3AJbPXAHE 3A 1 MWH. — BE3 NMOBPEJA
2. 160 160 SMFL - 3A0BPXXAHE 3A 1 MVH. — BE3 MOBPEJA
211 CUYYTMEH U-BONT
80 SMDL — 3A0BPXAHE 3A 1 MWH. — BE3S NMOBPEJA
3. 160 160 SMFL - 3AIBPXXAHE 3A 1 MUH. — BE3 MOBPEJA
214 CYYTEH U-BONT

SMDL - CNELUMSUNYHO MUHUMAINHO YBPEXKIALLO YCUITME
SMFL - CRELUOUYHO MUHUMAJTTHO PA3PYLWNTENHO YCUITUE

Pesynrart :

5. 3BAKINOYEHUA :
WU3MUTAHUTE OBPAL CbOTBETCTBAT / HECHOTBETCTBAT HA N3NCKBAHUATA HA

STN EN 61284, STN EN ISO 1461, STN ISO.

* - HeCbOTBETCTBALLOTO A Ce 3aYepkHe

WanutBanuTe obpasum ca MPUEMITUBUA { HEARPUEMAUBU *

=’

Mpeeoa: Nnusan Vinues
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Test results approved by :

cL3A

ELBA, a. s., Ceskoslovenskej armady 264/58, 967 01 Kremnica,
www.elba.sk , Phone: +421 (0) 45 6704 143, E-mail : elba@elba.sk

TEST REPORT

Number :

Number of pages : 5

299/1/2017

Customer - address : ELBA, a. s. - Usek predaja, Ceskoslovenskej armady 264/58,

967 01 Kremnica

Tested object : STRMEN M16x60x200 - 235 680

Testing standard : STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP - 231)

Acceptance date of the tested object : 17.07.2017

Number of the tested samples : 3

Test carried by :

Position :
Date :

Signature @

Position :
Date :

Signature @

Name :

Peter Papanek

Testing Technician

18.07.2617 /5 > _—

Name :

f 3anuyeHo no un. 36a,

N

i
Ing. Marian Marko

Head of Quality

Managem:nt Department

18.07.2017 7 ELSA
KREMNICA |
‘ Bissinges ""‘”"?@)

e ey 32/IMHEHO NO YA. 363, |
an.3 ot 30N

This protocol is confidential and stall not be provided to third parties without the written approval of the customer. The test
results relate only to the sample tested and do not repalce other documents. This protocol shall not be reproduced in any case

except in full without the written approval of the laboratory.

% _ UNSUITABLE DATAS TO BE SCRATCHED OUT
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DATE OF THE TYPE TEST :

DESCRIPTION :
TYPE:

TEST REPORT

18.07.2017
STRMEN M16x60x200
235680

TESTING PROCESS

TESTING MACHINE : ZD 100 ELCOMETER DIGIMATIC
RANGE : (0 - 400) kN (0 - 1200) pm (0 - 150) mm
LICENSE No.: 18-004 19-012 3-480-86
TESTING MACHINE : | Digit. thermometer CALIPER -
RANGE :| (9,9 -+50)°C (0 - 500) mm :
LICENSE No.: 17-262 3-480/268 -
TEMPERATURE : 23,0°C
NUMBER OF SAMPLES : 3 pcs
SMDL - SPECIFID MINIMUM DAMAGE LOAD : 60 kN
SMFL - SPECIFID MINIMUM FAILURE LOAD : 120 kN

* _ UNSUITABLE DATAS TO BE SCRATCHED OUT

N~
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Test report No. :
299/1/2017

TEST RESULTS

1. VISUAL EXAMINATION
According to STN EN 61284, Clause 7

MANUFACTURER'S LOGO ...E... AND MARKING... 235 680....
OTHER MARKING ... 06/17 ... SHOULD BE DURABLE AND LEGIBLE

Result :

Tested Samples ACCEPTABLE / NOT-ACOEPTABEE *

2. VERIFICATION OF DIMENSIONS AND MATERIALS
According to STN EN 61284, Clause 8

Measured Measured dimensions [mm
dimensions 1 2 3 4 5 Average
[mm] [mm]
60 60,5 60,3 60,2 - 60,3
M 16 M 16 M 16 M 16 - M 16
150 153,0 1562,0 153,0 - 152,7
200 201,0 200,8 200,9 - 200,9

MATERIAL VERIFICATION : VERIFIED

Result :

Tested Samples ACCEPTABLE / NOTASOEPTFABEE *

3. CORROSION PROTECTION TEST
According to STN EN 61284, Clause 9, STN EN ISO 1461, STN ISO 2178

Corrosion Protection Test Result — Bolt/Nut [pm]
Sample Reading number A\Es:ra']ge
No. 1 2 3 4 5
1. 93 112 92 111 102
2. 112 95 89 97 98
3. 93 88 78 94 88
Result : Tested Samples ACCEPTABLE /| NOT-ACCEPTABLE *

Requirements Standart STN EN 1SO 1461.

=&

* _ UNSUITABLE DATAS TO BE SCRATCHED OUT

/
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Corrosion Protection Test Results [um]
Sample Reading number Average
No. 1 2 3 4 5 [um]
1. 109 87 94 85 99 95
2, 75 92 79 93 109 90
3. 98 110 105 79 106 100
Result : Tested Samples ACCEPTABLE / NOT-ACCEPTABCE *
Requirements Standart STN EN ISO 1461.
4. MECHANICAL TESTS
According to STN EN 61284, Clause 11.3.1
4.1 MECHANICAL DAMAGE AND FAILURE LOAD TEST
Breaking
Sample Strength Bt Type and place of failure
No. [kN]
[kN]
60 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
1. 120 120 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
171 BROKEN U-BOLT
60 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
2, 120 120 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
168 BROKEN U-BOLT
60 SMDL - WITHSTAND 1 MIN. - NO DAMAGE
3. 120 120 SMFL - WITHSTAND 1 MIN. - NO DAMAGE
169 BROKEN U-BOLT
SMDL - SPECIFID MINIMUM DAMAGE LOAD
SMFL - SPECIFID MINIMUM FAILURE LOAD
Result : Tested Samples ACCEPTABLE /| NOTACEERTADEE*

o

5. CONCLUSION :

TESTED SAMPLES MET / BiB-NOTMEST REQUIREMENTS OF STANDARTS
STN EN 61284, STN EN ISO 1461, STN ISO 2178.

* _ UNSUITABLE DATAS TO BE SCRATCHED OUT

/M




- 150 - 42/3 - 05/09
Page No.:

F

Testing Test report No. :
laboratory 299/1/2017 5/5
DRAWING
l 80 1
7 2
3
8 — N | 1 i |
LU
Mhie
__P\_]_ =

>

Zarutend tnosnost 120 kN

Znatit: Typové Eislo a datum vyraby podla PN-R-003

Menovity krétkodoby prad lex 18 kA

Zavity pri montai konzervovat mazacim tukom PM-AK2

todenio o kontrolo kvality
1

"
i =R 7

= S g gy S e L

KREMNICA

g 4 Q
i—51
0210 novy wkres 16.2.15 Safarik
Vypracoval: ; Schvalil: C.sn. Hmotnost (kg): KiLislo
18.2.16 Saférik 0.88 2100
e Strmefi
235680
M16x60x200
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ENBA a.c., Yexocnosaluka apmaga 264/58, 967 01 KpemHuua,
www.elba.sk , Phone: +421 (0) 45 6704 143, E-mail : elba@elba.sk

NMPOTOKON OT U3MUTAHUA

Howmep: 299/1/2017

CtpaHnum: 5

Mopwuuten : ELBA, a. s. — Tbproscku otaen, Ceskoslovenskej armady 264/58, 967
01 Kremnica

WsnuteaH npoaykT: U-BONT M16x60x200 - 235 680

CrtaHpapT 3a nanutanua: STN EN 61284, STN EN ISO 1461, STN 1SO 2178, (PP -
231)

[laTa Ha npvemaHe Ha npoaykTa: 17.07.2017

Bpow o6pasum: 3

U3BbpluMn UsnuTaHuAaTa: Nme: Peter Papanek

JNBXHOCT: 3nnTB. TEXHUK

fara: 18.07.2617 75 >
- ol

nOAnVIC: .. 3annyeHo no un. 36a,
............................. N ] I
'
OueHun usnNuTaHuaTa. Mme: Ing. Marian Marko

JnbxHocT: 3aeexaaul naboparopus

- ) =1 I'\_‘.
Darta: 18.07.2017 — I ¥
. KREMNICA
noﬂm"c ...................... 3anuyeHo no un. 36a, »---"w‘"-'“"‘-&““"" L";""Ob bd”’

an.3 or 300N ‘

npOTOKOJ!a OT M3IIUTBaHe & Kombuaeﬂunaneﬂ H He MOXKe [1a 61:116 npejocTaBsaH Ha TPETH JInla 6e3 MUCMEHO ChIylacke Ha
KJAWEeHTa. PQSYJITaTl/lTe OT U3IIMTBAHETO Ce OTHACAT CaMO A0 oBeKTUTe Ha USIHTBAHETO H He 3aMeHAT APYyryd LJOKyMeHTH. Tosu
OpOTOKOJI HE MOXe Jia 6Bae pasMHOYKaBaH B HHKaKbB cnyqaﬁ 6e3 NMCMEHO CbIIacHe 3a Jla6opa'ropmrra 3a M3NKTBaHe.

% _ UNSUITABLE DATAS TO BE SCRATCHED OUT

e




WNanurBarenHa
na6opartopusi

<

MpoTokon oT U3NUTaHUA:
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F - 150 - 42/3 - 05/08

CrpaHuua:
2/5

NMPOTOKON OT U3NMUTAHUA

OATA HA N3MUTAHWUA: 18.07.2017
MPOOYKT: U-BONT M16x60x200
TAM: 235 680
METOA HA U3NUTBAHE
N3NMUTBATENEH YPE/[ : ZD 100 ELCOMETER DIGIMATIC
OBXBAT : (0 - 400) kN (0 - 1200) ym (0 - 150) mm
NNLIEHS : 18-004 19-012 3-480-86
N3MUTBATENEH YPE[ : | Ludpos TepmomMeTsp Ly6nep -
OBXBAT : (-9,9 - +50)°C (0 - 500) mm =
NWUEHS : 17-262 3-480/268 -
TEMMEPATYPA: 23,0°C
BPOWV OBPA3UW: 3 pcs
SMDL - CMELIONYHO MUHUMAITTHO 80 kN
YBPEXOALLO YCUIMUE:
SMFL - CMELI®UYHO MUHUMATIHO 120 kN
PA3PYLUATENHO YCUNUE :

* - UNSUITABLE DATAS TO BE SCRATCHED OUT
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PE3YNTATU OT UBNUTAHUATA

1. BU3YAIIEH OI'MEQ
CuvrrnacHo EN 61284, yact 7

3HAK HA U3PABOTKA ...... E ..... W O3HAYEHUETO ...235 680...,

~

OTHER CIIEBAILLO O3HAYEHWE... 06/17... CA TPAVHN N HETUMW.

PesynTart: usnuteanus obpasey CBbOTBETCTBA / HECELOTBETCTBA *.

2. KOHTPOI HA PASMEPUTE U MATEPUAIIA
CwrnacHo EN 61284, yacT 8

W3mepBanu WamepeHnu cToiHoCcTM [mm
CTOAHOCTU H
1 2 3 4 5 Cpeno
[mm] [mm]
60 60.5 60.3 60.2 - - 60.3
M 16 M 16 M 16 M 16 - - M 16
150 153.0 152.0 153.0 - - 152.7
200 201.0 200.8 200.9 - - 200.9
NPOBEPKA HA MATEPWATIA - NPOBEPEHO
PesynTaT: nanuteaHus obpaseu, CbOTBETCTBA/ HECBOTBETCTBA *.
3. MPOBEPKA HA AHTUKOPO3WOHHA 3AUWNTA
CwrnacHo STN EN 61284, Yact 9, STN EN ISO 1461, STN ISO 2178
Corrosion Protection Test Results - Bolt / Nut [um]
Sample Reading number Average
No. 1 2 3 4 5 [um]
1. 81 95 95 78 70
2, 110 98 100 108 83
3. 82 112 109 107 82

Pesyntar: WanutBanute bont/laitka CBbOTBETCTBAT / HEGCHOTBEFGTBAT Ha

nancksaHusTa Ha craHgapt STN EN ISO 1461.

% . UNSUITABLE DATAS TO BE SCRATCHED OUT

)
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PesynTaT OT NpoBepka Ha aHTUKOPO3UOHHAaTa 3almTa [Hm]
O6pasey, OT4YeTeHU CTOMHOCTH CpepHo
No. 1 2 3 4 5 [um]

1. 136 75 97 100 107 103
2. 105 105 97 80 106 99
3. 102 98 108 92 84 97

PesynTart :

4. MEXAHAYHWU U3NMUTAHUA
CwvrinacHo STN EN 61284, Yact 11.3.1

4.1 U3NUTAHUS C MEXAHWYHO YBPEXOAHE U PA3PYLLABAHE

Wanuteanute OBpasun CbOTBETCTBAT / HECHLOTBETGTBAT
Ha uavckeaHusTa Ha cTaHgapT STN EN ISO 1461.

CrJ‘lGopaseu Pas;g:.l::: - PazerSAeH“e Bug n msicTo Ha noBpeaara
i [kN] [kN]
60 SMDL — 3AIBPXAHE 3A 1 MUH. — BE3 MOBPE[A
1. 120 120 SMFL - 3AbPXXKAHE 3A 1 MVH. — BE3 MNOBPEA
171 CUYNEH U-BONT
60 SMDL - 3AOBPXAHE 3A 1 MVH. — BE3 NMOBPELA
2. 120 120 SMFL - 3AOBPXAHE 3A 1 MVH. — BE3 MOBPELA
168 CYYNEH U-BONT
60 SMDL - 3A0BPXAHE 3A 1 MUH. — BE3 MOBPEJA
3. 120 120 SMFL - 3AIBPXKAHE 3A 1 MMH. — BE3 NOBPEJA
169 CYYMNEH U-BONT

PesynTar :

5. BAKNIOYEHUA :

SMDL - CNELIM®NYHO MUHUMANHO YBPEXOALLO YCUIINE
SMFL - CMELIMONYHO MUHUMAIHO PA3PYLLUNTENHO YCUNUE

WanuteannTe obpasum ca MPUEMJTUBU | HERPUEMAUBHU *

N3MATAHUTE OBPALIY CbOTBETCTBAT / HECBHOTBEFTGTBAT HA SMCKBAHVATA HA
STN EN 61284, STN EN ISO 1461, STN ISO 1278.

* _ UNSUITABLE DATAS TO BE SCRATCHED OUT
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Zarufend unosnost 120 kN

Znatit: Typové &islo a détum viroby podla PN-R-003
Menovity kratkodoby prid s 18 kA

Zavity pri montazi kenzervovat mazacim tukom PM-AK2

g 2 Os
5 2 St
0210 novy wykres 18.2.15 Safarik
Vypracoval: . Schvalil: C.sn.: Hmotnost (kg Ki.gislo:
16.2.15 Saférik 0.88 2100
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clL3A

ELBA, a. s., Ceskoslovenskej armady 264/58, 967 01 Kremnica,
www.elba.sk , Phone: +421 (0) 45 6704 143, E-mail : elba@elba.sk

TEST REPORT

Number : 296-1/1/2017

Number of pages : 6

Customer - address : ELBA, a. s. - Usek predaja, Ceskoslovenskej armady 264/58,
967 01 Kremnica

Tested object : KOTEVNA SVORKA LISOVANA s obdo&nym praporcom - vodice
ACO400 - 175 840.2

Testing standard : STN EN 61284, STN EN I1SO 1461, STN ISO 2178, (PP - 231) |
Acceptance date of the tested object : 17.07.2017

Number of the tested samples : 4

Test carried by : Name : eter Papanek

Position : Testing Technician

Date: 17.07.2847 75 > "
> . >

Signature . s 337M4EHO NO un. 363,
T i) an3or30on e
Test results approved by : Name : Ing. Marian Marko

Head of Quality
Position : Management Department

g = 9

Date : 17.07.2017 7 !

ol e S
MNICA

_ : X ‘
Signature : £ e LA aodante o koniroka kvallly
el 3A/AUCHO NO YA, 363, ™ i
& an.3 ot 30M

This protocol is confidential and stall not be provided to third parties without the written approval of the customer. The test
results relate only to the sample tested and do not repalce other documents. This protocol shall not be reproduced in any case
except in full without the written approval of the laboratory.

* _ UNSUITABLE DATAS TO BE SCRATCHED OUT
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TEST REPORT
DATE OF THE TYPE TEST : 12.07.2017
DESCRIPTION : KOTEVNA SVORKA LISOVANA s obdognym
praporcom - vodi¢e ACO400 - 175 840.2
TYPE : 175 840.2

TESTING PROCESS

TESTING MACHINE ZDL 40 Digit. ELCOMETER
thermometer
RANGE : (0 - 400) kN (-9.9 - +50)° C (0 - 1200) pm
LICENSE No.: 18-004 17-262 19-012

TEMPERATURE : 23,5°C
NUMBER OF SAMPLES : 4 pcs
CONDUCTOR ACSR ACO 400 @227.24 mm
RMATHEMATICAL STREINGTH OF CONDUCTOR —RTS  120.48kN
GUARANTED BREAKING STRENGHR - SMFL  114.5kN

* _ UNSUITABLE DATAS TO BE SCRATCHED QUT
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1. VISUAL EXAMINATION
According to STN EN 61284, Clause 7

TEST RESULTS

MANUFACTURER'S LOGO ...E... AND MARKING... 175 840.2
OTHER MARKING ... 07/17 ... SHOULD BE DURABLE AND LEGIBLE

Result : Tested Samples ACCEPTABLE / NOTFACSEPTABLE *

2. VERIFICATION OF DIMENSIONS AND MATERIALS
According to STN EN 61284, Clause 8

Measured Measured dimensions [mm]
dimensions 1 2 3 4 5 Average
[mm] [mm)]
514 514,5 514,7 512,2 5144 - 514,5
314 314,2 314,56 314,8 314,4 - 314,48
20*2 ¢ 21 21,2 21,3 20,8 - 21,1
@19 19 19 19 19 - 18,9
300 - - - - - -
@95 9,5 9,5 9,5 9,6 - 9,5
@20 20,1 20,0 20,0 20,1 - 20,1
@48 48 1 48,0 48,0 48,1 - 48,1
@ 30 30,0 30,0 30,0 30,1 - 30,0
- - | - . - -

MATERIAL VERIFICATION : VERIFIED

Result :

Tested Samples ACCEPTABLE /| NOT-*GOEPTABEE *

3. CORROSION PROTECTION TEST
According to STN EN 61284, Clause 9, STN EN ISO 1461, STN ISO 2178

Corrosion Protection Test Result — Bolt / Nut [pum]
Sample Reading number Average
No. 1 2 3 4 5 [um]
1. 78 79 95 84 99 87
2. 83 94 109 96 101 97
3. 90 96 84 75 75 84
4. 92 102 90 97 111 98 _
Result : Tested Samples ACCEPTABLE /| NOT-ACCEPTABEE * ':\

Requirements Standart STN EN 1SO 1461.

% . UNSUITABLE DATAS TO BE SCRATCHED OUT
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Corrosion Protection Test Results [um ]
Sample Reading number Average
No. 1 2 3 4 5 [pm]
1. 127 80 97 98 81 97
2. 108 77 105 80 99 94
3. 109 79 110 105 82 97
4. 109 104 109 79 81 96

Result; Tested Samples ACCEPTABLE/ MNOT-ACCERTARLE *
Requirements Standart STN EN ISO 1461.

4. MECHANICAL TESTS
According to STN EN 61284, Clause 11.5.1

4.1 MECHANICAL DAMAGE AND FAILURE LOAD TEST

Breakin
semps Strengtg Breakiat Type and place of failure
e No. [KN] [kN]
20 % RTS 241 Marking — no damage
60 % 65,1 Holding time 10 min. — inspection of conductor
1.-2 114.5 SMFL slipping — no damage
T ! 1 SMFL 114,4 Holding time 1 min. — inspection of conductor
slipping — no damage
- 1171 Broken conductor
20 % RTS 24,1 Marking — no damage
60 % 65,1 Holding time 10 min. — inspection of conductor
3.4 114.5 SMFL slipping — no damage
’ 1 SMFL 114,4 led!ng time 1 min. — inspection of conductor
slipping — no damage
- 116,9 Broken conductor
Result : Tested Samples ACCEPTABLE /| NOT-ASSERTABEE*
4.2 MECHANICAL CLAMP BOLT TIGHTENING TEST
Sampl Torque
il [Nm] Results
installation 35 no damage
1.1x 38.5
1.- 2. | installation no damage
1 max. by 45 d
supplier no damage
installation 35 no damage
1.1 x 38.5
3.-4. | installation no damage )
1 max. by 45
supplier no damage
Resuit : Tested Samples ACCEPTABLE /| NO¥-ASSERTABEE*

* - UNSUITABLE DATAS TO BE SCRATCHED OUT
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4.3 MECHANICAL DAMAGE AND FAILURE LOAD TEST OF THE ATTACMENT POINT
USED DURING ERECTION:

Breaking ,
SEG Strength Binorsal Type and place of failure
e No. [kN] [kN]
20 % RTS 24,1 Holding time 1 min.- no damage
60 % o .
1.-2. 114,5 SMFL 65,1 Holding time 10 min. — no damage
1 SMFL 114,4 Holding time 1 min. — no damage
RTS 120.48 | Holding time 1 min. — no damage
20 % RTS 241 Holding time 1 min.- no damage
60 % N .
3.4 114,5 SMFL 65,1 Holding time 10 min. — no damage
1 SMFL 114,4 | Holding time 1 min. — no damage
RTS 120.48 |Holding time 1 min. — no damage
Result : Tested Samples ACCEPTABLE/ NOTASCSERTFABEE-*

5. HEAT CYLCLE TEST: PASSED, SEE PROTOKOL EZ-51/12
According to STN EN 61284, Clause 13

Result :

6. CONCLUSION :

TESTED SAMPLES MET / SiE-NOTMEST REQUIREMENTS OF STANDARTS
STN EN 61284, STN EN ISO 1461, STN ISO 2178 (PP-231)

Tested Samples ACCEPTABLE / NOTACOEPTABEE-*

% _ UNSUITABLE DATAS TO BE SCRATCHED OUT
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MpoTokon oT U3NUTBaHU
296-1/1/2017

WUanuTBaTtenHa
na6opaTtopus
L34

ENBA a.c., yn. Yexocrosaluka apmaaa 264/58, 967 01 KpemHuua
www.elba.sk , TenedoH: +421 (0) 45 6704 143, dakc: +421 (0) 45 6743 259 E-mail : elba@elba.sk

TECT PENOPT

Howmep: 296-1/1/207
Bpoii ctpaHuum : 6

KnueHT — aapec : EJIBA a.c. — otaen Mpogaxbu, yn. Yexocnoeallka apmana
264/58, 967 01 KpemHuua, C1107779
NanuTteaH o6ekT : KIEMA OMBbBATEJIHA MPECOBA ¢ oTknoHutenHa nnaHka —
npoeoaHuk ACO 400 — 175 840.2
UanuTaTeneH craHaapt : EN 61284, EN ISO 1461, EN ISO 2178, (PP -

231)
[ata Ha npoBexAaaHe Ha U3NUTaHusATa: 174.07.2017

Bpoy uanuTBaHuU MoCTpH : 4

M3nuTaHuATa Cca NpPOBEAEeHM OT ! ime: MeTep MNanaHek
OnbxHocT: M3nutateneH nHxeHep
Hata: 17.07.2017

[Mopnuc. He ce vyeTe

ManutatenHuTte pe3ynraTtu Nme: MapuaHs Mapko
ca yTBbpAIeHU OT OnbxHocT: 3aBexaay nabopaTopus
lata: 17.07.2017

Moanuc: He ce YeTe

~

To3u NPOTOKON € KoHuaeHLManeH u He 6usa aa 6bae NPeAOCTaBAH HA TPETH ULA 6e3 MMCMEHOTO Cbrnacue Ha KAMeHTa.
PesyATaTUTE OT U3MUTAHUATE Ce OTHACAT CAMO A0 M3NWUTBAHMTE 0BPA3UM 1 HE 3MEHAT APYIN AOKYMEHTU.

TO3U NPOTOKOAN HE MOXKe Aa 6bae pasmHOXKaBaH 6e3 U3pUUHOTO NMUCMEHO Cbr1acue Ha na6opaTopMﬂTa.

* . HECHOTBETCTBALLOTO Aa Ce 3avepkHe Mpesoa: MnaaeH MeTogues

A
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3
MPOTOKOI OT U3NMUTAHUA
OATA HA USMUTAHWUA: 17.07.2017

MNPOOYKT: KNEMA OMBbBATEJTHA NMPECOBA ¢ oTKnoHuTENHa nnaHka —
nposogHuk ACO 400 — 175 840.2

TN 175.840.2
METOM HA U3MUTBAHE
U3MUTBATENEH YPEL : 7D 400 Lindpos ELCOMETER
TEPMOMETBP
OBXBAT : (0 - 400) kN (-9.9 - +50)° C (0 - 1200) pm
NNLIEHS : 18-004 17-262 19-012

TEMMEPATYPA: 23,5°C
EPOVI OBPA3LIV: 4 6p.
MNPOBOAHMK: ACSR ACO 400 @ 27,24 mm
N3UNCIEHO YCUIMUE HA MPOBOMOHMKA - RTS : 120,48 kN
APAHTUPAHO PA3PYLUABALLIO YCUIME - SMFL . 114,5 kN

* _ HecLOTBETCTBALLOTO Aa CE 3auepkHe MNpesoa: Mnasex Metoaunes

e
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npOTOKO.H OoT N3NUTBaHUA: )/
296-1/1/2017 \

)

PE3YNTATU OT UNUTAHUATA

1. BU3YANEH OIMEN
CurnacHo EN 61284, yacTt 7

3HAK HA U3PABOTKA ...... E ...... ® O3HAYEHMUETO ...175 840.2..,
CNEABALLO O3HAYEHME... 07/17... CA TPAUHU U YETUMMN.

PesynTaT: usnuTBaHua obpasewn CbOTBETCTBA /| HECBLOTBETCTBA *.

2. KOHTPON HA PASMEPUTE U MATEPUANA
CbrnacHo EN 61284, yacTt 8

N3mepBaHu N3mepenn pasmepun [mm]
CTOWHOCTH 1 2 3 4 5 OcpeaHeHo
[mm] [mm]
514 514,5 514,7 512,2 514.,4 - 514,5
314 314,2 314,5 314,8 314,4 - 314,48
20%2 ¢ 21 21,2 21,3 20,8 - 211
@19 19 19 19 19 - 18,9
300 - - - - - -
@95 9,5 9,5 9,5 9,6 - 9,5
220 201 20,0 20,0 20,1 - 201
@ 48 481 48,0 48,0 48,1 - 481
@30 30,0 30,0 30,0 301 - 30,0

NPOBEPKA HA MATEPUANA -NMPOBEPEHO.

Pesynrat: nsnutsaxus obpasey CBHOTBETCTBA /| HECBHOTBETCTBA *.
3. MPOBEPKA HA AHTUKOPO3UOHHATA 3ALLUTA
CwbrnacHo STN EN 61284, YacTt 9, STN EN ISO 1461, STN ISO 2178

MNpoBepka Ha aHTUKOPO3MOHHATa 3aWuUTa pesynTar — BonTt / Mavika [pum]
O6pasen, OTyeTeHU CTOMHOCTHU CpeaHo
No. 1 2 3 4 5 [pm]
1. 78 79 95 84 99 87
2. 83 94 109 96 101 97
3. 90 96 84 75 75 84
4. 92 102 90 97 111 98
Pesaynrat: WanureaHute oGpasuu CbOTBETCTBAT / "HE-COTBETSTBAT * Q

* . HECBHLOTBETCTBALYOTO A2 Ce 3a4epKHe

Ha usuckeaHuaTa Ha ctaHaapTa STN EN ISO 1461.

Mpesoa: MnapeH Metoaves

159
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WUanutsaTtenHa |'|p0TOKOJ1 OT U3NUTBAHUA: CTpaHVIIJ.a:
nacoparopu 296-1/1/2017 416
Mposepka Ha aHTUKOPO3UOHHATA 3alnTa pesynrtat[ pm]
O6pasey, OTuyeTeHU CTOMHOCTH CpenHo
No. 1 2 3 4 5 [pm]
1. 127 80 97 98 81 97
2. 108 77 105 80 99 94
3. 109 79 110 105 82 97
4, 109 104 109 79 81 96
Pesyntat: W3nutBaHuTe obpasum CBHOTBETCTBAT / HE-CBOTBETSTBAT *

Ha uavcksaHusTa Ha cTaHaapTta STN EN ISO 1461.

4. MEXAHUYHW U3NMUTAHUA
CwrnacHo STN EN 61284, YacTt 11.5.1

4.1 U3NUTAHUA C MEXAHWYHO YBPEXOAHE 1 PASPYWABAHE

Paspywa
gfna: z::'_l“: Pa3pyu[1ke':]ue e Bug n macTo Ha noBpenarta
[kN]
20 % RTS 241 MapkupaHe — 6e3 nospeau
60 % 65,1 Bpeme 3a 3aabpxaHe 10 MUH. — npoBepka Ha
SMFL npoBoAHMKa 3a NpunTb3saHe— 6es nospean
1.-2. 114,5
1 SMFL 114,4 Bpeme 3a 3agbpxaHe 1 MWH. — npoBepka Ha
NpoBOAHVKA 3a Npunnb3saHe— 6e3 nospeaw
- 117,1 CKbcaH NpoBOAHUK
20 % RTS 241 MapkupaHe — 6e3 nospeau
60 % 65,1 Bpewme 3a 3agbpxaHe 10 MyH. — NnpoBepka Ha
SMFL npoBoAHuUKa 3a npunib3saHe— 6es nospean
3.-4. 114,5
1 SMFL 114,4 Bpeme 3a 3aabpxaHe 1 MWH. — NpoBepKa Ha
NPoBOAHMKA 32 Npunb3BaHe— 6e3 nospean
- 116,9 CKbCcaH NpoBOAHUK

PesyntaT: WanutsaHuTe obpasum CBHOTBETCTBAT / HE-6OFBEFSTEAT *

4.2 MEXAHUYHU U3NUTAHNSA BONITOBU BPBH3KU

Oﬁnz:eu Bbp'rﬂ[l: r:\‘n]omeu-r Peayntar
npenopbyYnTEnHa 35 6es3 nospeau _
1.-2. 1.1 X npenopbynTENHa 38.56 ©e3 noBpean
1 max. oT JoCTaBvmMKa 45 6e3 nospeau
npenopbyYMTEnHa 35 6e3 nospeau
3.-4. 1.1 X npenopbYUTENHA 38.56 6e3 nospeau *& \\
1 Max. oT AOoCTaBuYMKa 45 ©e3 noBpeau

Pesynrat: WanutBaHnte oGpasuu CbOTBETCTBAT / HE-GOTFBEFOTFBAT *

* . HeCcHLOTBETCTBALOTO Aa Ce 3ajepkHe Mpeeoa: MnaageH Metoaues

fo
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4.3 U3MUTAHUSA C MEXAHWYHO YBPEXOAHE Y PA3PYLLABAHE HA TOYKUTE HA

OKAYBAHE:
Paspywa
O6pa3z| Bama PaspyweHue npu
eu No. — [kN] Bua un mMsicTo Ha noBpeaara
[kN]
20 % RTS 24,1 Bpeme 3a 3agbpxaHe 1 MUH.- bes noepena
60 %
1.- 2. 114,5 SMFL 65,1 Bpewme 3a 3agbpxare 10 muH. 6e3 nospeaa
1 SMFL 114,4 Bpeme 3a 3agbpxade 1 MuH. — 6es noepeaa
RTS 120.48 | Bpeme 3a sagbpxaHe 1 MuH. — 6e3 noespena
20 % RTS 241 Bpewme 3a 3aabpxaHe 1 muH.- 6e3 nospena
60 %
3.4 114,5 SMFL 65,1 Bpeme 3a 3aabpxare 10 muH. — Ges nospena
1 SMFL 114,4 Bpeme 3a 3agbpxaHe 1 MuH. — Ges nospeaa
RTS 120.48 |Bpewme 3a 3agbpxaHe 1 muH. — 6e3 nospeaa

Pesyntar: WanuteaHuTte o6pasuu CbOTBETCTBAT | HE-©OFBEFOTBAT *

5. TECT 3A TONWUINHEH UUKB: MPEMUHATW, BUXK NPOTOKON EZ-51/12
CovrnacHo STN EN 61284, Yact 13

6. SAKINIOYEHME :

U3MUTBAHUTE OBPA3L/ CHOTBETCTBAT / Hia=GlatdBatetihe=HA
STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP-231)

* _ HecHLOTBETCTBALLOTO A2 CE 3aYepkHe Mpesoa: Mnasen Metoaves

s
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Customer

Test object

Date of test
Applied test regulations
Test carried out

Test result

Specialist testers

Test report

Version: 1/1

ELBA, a. s. - Usek predaja, Ceskoslovenskej armady
264/58,967 01 Kremnica

dead end clamp — 175 840.2
compression joint — 166 840.2

15.01.2016 — 17.02.2016

According IEC 61284

Heat cycle test

The compression dead end clamp 175 840.2 and the
compression joint Ne166 840.2, passed the test, and

fulfilled the requirements given in IEC 61284

H. Walter, A. Schllter

3ann4yeHo no yn. 36a, an.3 or 3OI'I

Dortmund, 18.02.2016

| S— L T e
H. Walter / A. Schliter
Test engineer Test engineer



RWE Eurotest GmbH - Electrotechnical Testing Labort

1. General:
Qut of IEC 61284

1.2 Heat cycle test

1.2.1 Purpose
Heat cycle test are type test aimed ascertaining the long-term electrical performance of

current — carrying joint.

When a design of joint meets the requirements of this clause, then it is expected that in
service:

- The electrical resistance of the joint will remain stable;

- The temperature of the joint will not exceed that of the conductor to which it is attached:

- If the design and intended use of the joint demand the application of short-time
overcurrent test, such currents will not adversely affect the performance of the joint

1.2.2. Joints
1.2.2.1 General

The current-carrying joints consisting of compression and all other forms of mechanical
connector can be divided into two main groups regarding the tensile strength: tension joints
and non-tension joints (see Annex A of IEC 61284)

1.2.2.2 Service Temperatures

The heat cycle tests specified in this clause apply to the joint for use on conductors having
the following maximum permissible temperatures in service:

e Continuous current rating <£80°C

e Temperature during the short circuit <200°C

1.2.2.3 Classification for test purposes

Although all positive joint applications may not be clearly identified, the following two
classes of joints are defended for the test purposes:

e Class A: the joints are subjected to electrical heat cycle only. Typical joints for
class A joints are tension joints (see 1.2.2.1)
e Class B: the joints are subjected to electrical heat cycles ant a short-time
overcurrent pulse test. Typical joints for class B joints are non-tension
joints.

The short-time overcurrent pulse test is omitted in class A because the construction of
tension joint in normally so massive in order to meet the mechanical requirements that this
test is not necessary, except if a joint consists of helically formed wires there the current
path is unlikely to be uniform in all strands. -

However, the short-time overcurrent pulse test can be also be made on joint ofﬁ if
agreement between the supplier and the purchaser.

1.2.3 Test specimens

1.2.3.1 General
The connectors supplied for the test shall be identical to those to be delivered
commercially.
Two compression dead end clamps and one compression joint were tested.

/\)\ RWE Eurotest Gesellschaft flr Priifung - Engineering - Consulting mbH
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RWE Eurotest GmbH - Electrotechnical Testing Laboratory

1.2.3.2 Multi — range connectors

In general, connectors shall be tested on all configurations of conductor for which they be
designed.

However, with the agreement of the purchaser the following exception is allowed to limit the
number of test: if connector is designed for more than ones size of conductor, the test shall
be made on both the largest and smallest of such conductor sizes within the supplier's
declared design range.

1.2.3.3. Preparation

The contact surfaces of the connectors and the conductors shall be prepared in accordance
with the supplier's instructions.

The connector shall be installed strictly according to the supplier's instructions on
conductors of the size and type with which they are to be employed without further
preparation. No subsequent tightening of the joints shall be made.

1.2.3.4. Data of test specimens

The following technical details of the test connectors and conductors shall be recorded
before making any test.

Connectors

o -Manufacturer, catalogue or reference number;

o Class of joints: A or B:

o Assembly technique: preparation of contact surfaces, joint grease (if any),
details of installation method and tooling to be employed

Conductors

o Specification;
o Material;
o Size and stranding;

“\A
H RWE Eurotest Gesellschaft fir Priifung - Engineering - Consulting mbH
Unterste-Wil y s-Strafe 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 - 2634 - E-Mail: info @ rweeurotest.com
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1.2.4.5 Measurements -.\\J
1.2.4.5.1 Resistance measurement

The resistance of each test joint and reference conductor shall be measured between the
potential points installed in accordance with 1.2.4.3.

The electrical resistance is measured between the potential points, marked on the test
pieces according to the requirements of IEC 61284, point 13.4.3 (with Appendix G) with a
straight test current of 100A.Measurement of resistance at each measurement is performed
at a ambient air temperature + 5C, taking into account the difference of about 20 ° C with
the test.

The resistance measurements shall be made with direct current having a magnitude not
higher than 10% of the a.c. test current. The temporary current connections used for
resistance measurements shall be at a distance of not less 50 times diameter of the
conductor from the joint and shall be made so that effective contact is made with all those
strands of the conductor which would be taken into account in calculating its equivalent
resistance.

Instruments used for resistance measurement shall be accurate to within 1% or 0.5uQ,
whichever is the greater when the instrument is calibrated against a certified standard
resistance bar.

1.2.4.5.2 Temperature measurement

The temperatures of the joints and reference conductors, including ambient, shall be
measured by thermocouples or by other suitable means with an accuracy of 2 °C or better.

The joint temperature recorded shall be that of the hottest part of its surface. The
thermocouple may either be inserted in a small hole drilled into the joint or secured to the
outside surface.

On the reference conductor the thermocouples shall be positioned at the mid-point and
securely located, either in a small hole drilled in a solid conductor or by sliding it under the
strands of the outer layer of a stranded conductor (see annex B and C of IEC 61284).

The devices to measure the ambient temperature throughout the test shall be placed so as
not to be influenced by the heat dissipation of the test circuit.

2\
RWE Eurotest Gesellschaft fiir Priifung - Engineering - Consulting mbH
(, Unterste-Wilms-Strafe 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 - 2634 - E-Mail: info @ rweeurotest.com
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1.2.5 Heat cycle test procedure \
1.2.5.1 General

The heat cycle test shall consist of N electrical load cycles. The number N of cycles shall be
chosen from table below:

N Tf (°C)
(cycles) temperature rise
1000 70
500 100
100 130 |

Each cycle includes a heating period where the test assembly is loaded by the test current,
followed by a subsequent cooling period with the current switched off.

The heat cycle test shall be carried out employing an alternating current
1.2.5.2 Joints of class A
1.2.5.2.1 Test procedure

The joints of class A shall be tested by the electrical heat cycle (N cycles) method
described below.

1) The test shall be carried out on the joints prepared in accordance whit 1.2.3.3. after the
four joints have been placed in the test assembly, but prior to heat cycling, the resistance
across each joint and the resistance of the reference conductor shall be measured as
specified in 1.2.4.5.1. Taking into account the length of the joint, the resistance of an
equivalent length of the reference conductor shall then be calculated.

2.) A test current shall then passed through the assembly. The value and duration of the
test current shall be such as to raise the reference conductor temperature to Tf*5°C see
table above ambient and maintain this temperature for 30 min. The use of an initial current
of value not greater than 150% of the test current to provide accelerated healing so as to
reduce the time to raise of the conductor to Tf*3°C above ambient, is permitted.

3) At the end of the heating period the current shall be interrupted and the conductor
allowed to cool to within 5 °C above ambient. Forced cooling to reduce the time cycle is
permitted.

4) This sequence of operation shall be repeated so that 0.1N cycles (x 0.02 N cycles) of
heating and cooling are applied.

5) On one occasion during the last five cycles of the 0.1N cycles, the conductor
temperature and temperature of each joint shall be measured during the last 15min of 30
min period.

6) The assembly shall then be allowed to cool to ambient and the resistance of each joint
measured and recorded.

7) Heat cycling shall then be continued with temperatures and resistance measurement at
the end of each 0.1 N cycle until 0.5 N cycles have been completed.

8) A further 0.5 N cycles shall then follow with resistance measurement taken every 0.05 N
cycles and temperature measurement every 0.1 N cycles

The joints shall not be tightened or adjusted during the test.

/\//\\ﬁ RWE Eurotest Gesellschaft fiir Priifung - Engineering - Consulting mbH
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1.2.5.2.2 Acceptance criteria (class A joints)

Each joint shall meet the following criteria.

1) The initial resistance of the joint shall not differ by more than 30 % from the mean of the
initial resistance of each of the four joints assembled for test.

2) The temperature of the surface of the joint, measured every 0.1 N cycles when the test
current is flowing, shall not exceed that of the reference conductor.

3) The electrical resistance of the joint, measured at the end of every 0.1 N cycles at
ambient temperature, shall not exceed 75% of the measured resistance of the equivalent
length of the reference conductor.

4) The average resistance of the joint over the last 0.5 N cycle shall not exceed the initial
resistance of the joint by more than 50 %.

5) A graph of resistance against number of cycles shall demonstrate with a reasonable
probability that the rise in resistance over the last 0.5 N cycles is not more than 15 % of the
average resistance over the same period. The method employed for the determination of
this probability shall be In accordance with annex E of IEC 61284.

Test parameters:

Heat cycle test start: 15.01.2016
Heat cycle test end: 17.02.2016
Test specimen: 4 compression dead end clams

2 compression joints

ACSR 400
Classification of joints: class A
Number of cycles 500
Max. temperature 80 °C

/\N RWE Eurotest Gesellschaft fir Priifung - Engineering - Consulting mbH
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3. Test set-up

/\4 RWE Eurotest Gesellschaft fiir Priifung - Engineering - Consulting mbH
Untérste-Wilms-Strae 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 Fax: +49 (0)231 / 438 - 2634 - E-Mail: info @ rweeurotest.com
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4. Test results:
4.1. Initial resistance of the joints (see 1.2.5.2.2-1)

Dead end clamps:

Difference
Elec. Mean initial to mean
ltem Resistance | Resistance initial Requirement Result
resistance
[HQ/m] [uQ/m] [%]
o R1 25.34 -0.8 Passed
C
et max. +30%
§ o R2 24.78 -2.98 from the Passed
0§ 25.54 mean of the
5 © R3 25.45 -0.36 initial Passed
g | resistance
© R4 26.60 4.15 Passed
Compression joints:
Difference
Elec. Mean initial to mean
Item Resistance | Resistance initial Requirement Result
resistance
(LQ/m] [HQ/m] (%]
R5 25.58 -2.30 Passed
~‘é’ max. £30%
§, R6 26.46 1.06 from the Passed
= 26.18 mean of the
£ R7 25.74 -1.68 initial Passed
8 resistance
R8 26.95 2.92 Passed

: Requirement: The initial resistance of joint shall not differ more then 30% from the mean of
the initial resistance of each of the four joints assembled for test. \

Acceptance criteria according to 1.2.5.2.2-1 fulfilled

térste—Wilms—Stra[&e 52 . D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 - 2634 - E-Mail: info @ rweeurotest.com
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4.2. Surface temperature of the joints (see 1.2.5.2.2-2)

Dead end clamps:

Temperatures of Dead End clamps
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Requirement: The temperature of the joint, measured every 0.1 N cycles when the test current is
flowing, shall not exceed that of the reference conductor
Acceptance criteria according to 1.2.5.2-2 fulfilled
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4.2. Electrical resistance of the joints (see 1.2.5.2.2-3)

Dead end clamps:

Electr. Resistance of Deda End Clamps
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Requirement: The electrical resistance of the joint, measured at the end of every 0.1 N cycles at
ambient temperature shall not exceed 75% of the measured resistance of the equivalent length of
the reference conductor
Acceptance criteria according to 1.2.5.2-3 fulfilled

]

/\/\} RWE Eurotest Gesellschaft fur Priifung - Engineering - Consulting mbH
Unterste-Wilms-Strafe 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 - 2634 « E-Mail: info @ rweeurotest.com



RWE Eurotest GmbH - Electrotechnical Testing Laboratory

4.4. Average resistance of the joint over the last 0.5 N cycles (see 1.2.5.2~

Dead end clamps:

Cycles Resistance Compression Dead End 1
[uQ/m] Average Initial Difference | Requirement
250 25.85
275 25.49
300 24.84 Average
325 24.93 resistance
350 25.48 shall not
375 25.29 25.26 25.34 -0.17% exceed initial passed
400 25.28 resistance
425 25.11 more than
450 25.08 50%
475 25.47
500 25.40
Cycles Resistance Compression Dead End 2
[MQ/m] Average Initial Difference | Requirement
250 25.55
275 24.90
300 25.21 Average
325 25.32 resistance
350 24.90 shall not
375 24.70 25.05 2478 1.09% exceed initial passed
400 25.00 resistance
425 24.85 more than
450 25.42 50%
475 24.87
500 24.80

/\/\ RWE Eurotest Gesellschaft fiir Priifung - Engineering - Consulting mbH
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Cvel Resistance Compression Dead End 3
ycles [uQ/m] | Average Initial Difference | Requirement
250 25.36
275 25.27
300 25.36 Average
325 25.47 resistance
350 25.94 shall not
375 25.73 25.63 25.45 0.72% exceed initial passed
400 25.81 resistance
425 25.65 more than
450 25.58 50%
475 25.91
500 25.86

Cycles Resistance Compression Dead End 4

[MQ/m] Average Initial Difference | Requirement

250 27.13
275 26.35
300 25.53 Average
325 25.67 resistance
350 26.52 shall not
375 26.29 26.22 26.60 -1.42 exceed initial passed
400 26.22 resistance
425 26.07 more than
450 25.75 50%
475 26.47
500 26.40

| RWE Eurotest Gesellschaft fUr Priifung - Engineering - Consulting mbH
Unterste-Wilms-StraRe 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 ~ 2634 - E-Mail: info @ rweeurotest.com



RWE Eurotest GmbH - Electrotechnical Testing Laboratory

Compression joints:

’7 Cvel Resistance Compression Joint 1
ycles [uQim] Average Initial Difference | Requirement

250 26.01
275 25.54
300 25.33 Average
325 25.47 resistance
350 25.72 shall not
375 25.55 25.60 25.58 0.07% exceed initial passed
400 25.61 resistance
425 25.45 more than
450 25.56 50%
475 25.72
500 25.62

Cycles Resistance Compression Joint 2
[uQ/m] Average Initial Difference | Requirement

250 25.97
275 26.19
300 26.29 Average
325 26.44 resistance
350 26.78 shall not
375 26.56 26.48 26.46 0.10% exceed initial passed
400 26.63 resistance
425 26.47 more than
450 26.54 50%
475 26.77
500 26.68

RWE Eurotest Gesellschaft fir Priffung - Engineering - Consulting mbH
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Cvel Resistance Compression Joint 3
ycles [uQ/m] Average Initial Difference | Requirement
250 25.71
275 25.74
300 25.64 Average
325 25.77 resistance
350 26.26 shall not
375 26.06 25.92 25.74 0.70% exceed initial passed
400 25.92 resistance
425 25.79 more than
450 25.87 50%
475 26.25
500 26.15 |

Cycles Resistance Compression Joint 4
[pQ/m] Average Initial Difference | Requirement

250 26.50
275 26.19
300 26.52 Average
325 26.67 resistance
350 27.11 shall not
375 26.92 26.80 26.95 -0.54% exceed initial passed
400 27.10 resistance
425 26.91 more than
450 26.78 50%
475 27.11
500 27.02

Requirement: The average resistance of the joint, over the last 0.5 N cycles shall not exceed the
initial resistance of the joint by more than 50 %
Acceptance criteria according to 1.2.5.2-4 fulfilled

5. Conclusion:

The compression dead end clamp Art.Ne 175 840.2 and the compression joint Art.
Ne166 840.2, passed the test, and fulfilled the requirements given in IEC 61284

RWE Eurotest Gesellschaft fir Priifung - Engineering - Consulting mbH
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1. O6LWM NONOXEHUA:
OT1 IEC 61284

1.2 UanuTBaHe Ha TOMNMUHHUA LUK

1.2.1 Llen
TecTbT Ha TOMAMHHUSA LMKBLI € TUM TecT, HacoYeH KbM yCTaHoBRBaHE Ha AbnrocpovHuTe
eneKTpUYEcKM XapaKkTepncTUk Ha ToKonpoBoAsLlaTa cTasa.
KoraTo KOHCTPYKUMsTa Ha dpyrata OTroBaps Ha M3NCKBaHUATa Ha Tasil Knaysa, TO ce
ouvakBa, Ye B ekcrinoartauus:
- eNeKTPUYECKOTO CHAPOTVBNEHNE Ha CbEANHEHNETO LLe 0CTaHe ctabunHo;
- TemnepaTypaTa Ha CbeVHEHMETO HAMa [ia HaABMLLIaBa Temneparypara Ha NPOBOAHUKE,
KbM KOWTO € CBbP3aH:
- AKO KOHCTPYKLMSATa M MPEAHa3HAYEeHMETO Ha CbeAUHEHUETO u3nckeat npunaraHe Ha
W3NWTBAaHE 33 KbCO BPEMe Ha MpeToBapBaHe, TakuBa TOKOBE HAMa [Aa okaxat
HeBnaronpusTHO Bb3AeNCTBME BbpXy paboTaTta Ha CbeAUHEHNETO

1.2.2. CtaBu

1.2.2.1 06w nonoxeHust
TokonpoBogMMUTE ¢yry, CbCTOSILUM Ce OT KOMNpEecUs U BCUHKM apyrn copmMmn Ha
MEeXaHWueH cbeguHwTen, moraT Aa ObaaT pasaeneHu Ha [Be OCHOBHU rpynn no
OTHOLLEHVE Ha SIKOCTTa Ha OMBH: OMbHATU CbeAUHEHUs W HeHaTArawu ce CbeANHEHUA
(Bvx npunoxeHue A ot IEC 61284)

1.2.2.2 PabotHn TemnepaTtypu
M3nUTBaHMATa 3a UMKbNa Ha 3arpsisaHe, MOCOYEHW B TasuW Touka, C€ OTHACAT 3a
CbeavHEHUETO, KOETO Ce U3Monssa 3a MPOBOAHMLM, UMALM CNeaHUTe MakcMmarnHo
[OMYyCTUMM TEMMepaTypu B ekcnnoaTtaums:
+ HenpekbcHaT Tok < 80 oC
« TemnepaTypa No BpemMe Ha KbCO CbeANHEHUE < 200 oC

1.2.2.3Knacndukauuns 3a uennte Ha Tecta
BbApekn Y€ BCWHKM MONOXKUTENHU CbBMECTHU MPUNOXeHUs He morart Aa Obpar AcHO
naeHTUULMPaHY, CrIeAHUTE ABa Knaca CTasu ce 3alluTaBar 3a Lenure Ha Tecta.
+ Knac A: dyrute ce nognarat camo Ha eneKkTpu4ecku UnMKsI. TunnyHm cyrn 3a
cTaBuTe OT Knac A ca orbHaTW CbeauHerus (Bux 1.2.2.1)
« Kniac B: dyrute ce nognarat Ha eneKTpuiecky TOMIIMHHM LMK 1 33 KPaTKO BpeMe
uanuTBaHe Ha npeTtosapsaly uMnync. TunmyHUTe yry 3a CbEANHEHNA OT Knac B ca 6es
HanpexeHune
cTasu.
KpaTKOCPOUHOTO M3NUTBAHE Ha CBPBXMOTOUHM MMMYMCKU Ce U3KNo4Ba B Knac A, TbiA KaTo
KOHCTPYKLUMSTA Ha OMbBALLOTO CheAuHeHWe € HOPMarHo TomnkoBa MacueHa, Heé ha
OTroBapst Ha MexXaHU4YHWUTE U3UCKBAaHWSA, Ye ToBa U3NUTBaHe He € Heo6x0a4MMO, OCBEH ako
dyraTa ce CbCTOM OT CMPanoBNAHO OOPMEHN XL Tam, KbAETO NBTAT Ha Toka € ensa
nu we 6bAe egHaksa BbB BCUYKM HanpasBneHns.
Bbnpeku TOBa, M3NWUTBAHETO Ha KpaTKOTpalHW NpeToBapBalyy UMMAynch Moxe Aa ce
W3BLPWM W NpW CBbp3BaHe Ha Knac A, ako € NOCTUrHarTo CnopasymeHue MeXAy
JOCTaBuMKa 1 Kynysauda.

1.2.3 TecTtosu ob6pasum

1.2.3.1 O6uya <)
MpeanaraHuTe 3a M3NUTBAHETO CbeAMHUTENV TpAGBa Aa 6bAaT WAEHTUYHU C TE3U, KOUTO
ce AOCTaBAT B Tbproeckara Mmpexa.
Bsxa TecTBaHW ABE KOMMPECUOHHW NPUTWCKALM Kpaula U1 €4HO KOMMNPECWOHHO
cbeaviHeHve.

1.2.3.2 KoHekTopu ¢ pasnuyHn obxsaTtu
OBUKHOBEHO CbEeAUHUTENUTE CE M3MNUTBAT Ha BCUYKM KOHMUrypauun Ha npoBoAHWKa, 3a
KOWUTO Te ce npoeKTupar.

RWE Eurotest Gesellschaft fiir Priffung - Engineering - Consulting mbH
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Bbnpekn TOBA, CbC CbrNacneTo Ha Kynysaya, cé paspeluaBa CnegHoTo U3KTioHEeHVe
orpaHuun BPOAT Ha WU3NUTBAHUATA: @Ko KOHEKTOP®T € npoekTupaH 3a rnoee4ve OT eA4WH
pasmep Ha NPoBOLHVKa, U3NUTBAHETO TpsiGBa Aa 6bae HanpaBeHO KaKTo Ha Hal-ronemus,
Taka 1 Ha HalW-Mankua pasmep Ha NpoBOAHULMTE B paMKUTe Ha AOCTaBYKa. Jexnapupada
rama.

1.2.3.3. noaAroToBkKa
KOHTaKTHUTE MOBLPXHOCTM Ha CbeavHWTenuTe un nposBoAHMUMTE  Ce noAroTBAT B
ChOTBETCTBUE C MHCTRYKUMNTE Ha AOCTaBYuKa.
CbeguHuTenaTt Tpsbea aa ce MOHTMpa CTPOro CbrnacHo WHCTPYKUMUTE Ha AOCTaBYuKa Ha
NPOBOAHWLM C pasMep W TUM, C KOUTO Aa Ce n3nonssar 6e3 ro-HaTaTblHa noarotoska. He
ce npasAT nocneasawy sararaHua Ha dyrute.

1.2.3.4. laHHK 32 ob6pasunTe 3a usnuTeaHe
CrnegHuTe TeXHUYECKV AeTainy Ha CbeAVHNTENUTE 3a U3NUTBaHe 1 nposogHuumMTE TpsibBa
pa 6bhat 3anvcaHv, npean Aa ce N3BbLPLLIW BCAKO M3NUTBaHe.
KOHEeKTopU
o MpowussoanTen, KaTanoxeH nnu pedepeHTeH Homep;
o Knac Ha cBpb3ku: A unu B:
o TexHuka Ha crrobsBaHe: NOAroTOBKA Ha KOHTAKTHU MOBBLPXHOCTW, rpecH (ako wnma
TakuBa), NoAPOBHOCTN 32 METOAA Ha MOHTaX 1 MHCTPyMeHTanHa eKknnypoBka
MposoaHUUK
o cneuudmkaums;
0 maTepwarn;
o Pasmep v 3acAafaHe,

1.2.4.5 NamepsaHusa

1.2.4.5.1 \amepBaHe Ha CbnpoOTUBNEHNETO
CBbNPOTMBMEHUETO Ha BCSKO WINUTBATENHO CbeAnHEeHWe 1 eTarnoHeH NpPoOBOAHWK Ce
“3MepBa MeXay NOTeHLManH1Te TOYKK, MOHTMPaHN B CbOTBETCTBUE C 1.2.4.3.
EneKTpU4ecKkoTO CLNPOTUBNIEHNE Ce U3MepBa MeXAy NOTEHLUMUANHNTE TOUKN, oTbenAsaHn
BbpXy M3nuTBaHuTe nNpobu CbrnacHo W3NCKBaHUATa Ha IEC 61284, Touka 13.4.3 (c
ponbrHeHne G), ¢ npasuneH npobeH Tok ot 100A. N3amepBaHeTO Ha CbMNpOTUBIEHNETO NpK
BCAKO U3MEPBaHe Ce U3BBbPLLBA NPU TeMMepaTypa Ha OKOMTHUA BB3AYX + 5 ° C, kaTto ce nma
npeasua pasnvikara ot okono 20 ° C c Tecta.
N3mepBaHeTo Ha CbMNPOTUBMEHUETO C& M3BbPLUBA C MOCTOAHEH TOK C MarHuTyA He rno-
BUCOK OT 10% OT a.c. uanuTateneH ToK. BpemeHHWTe TOKOBM BPBL3KW, W3MON3BaHW 3a
N3MepBaHe Ha CbMpOTUBMEHUeTo, Tpabea Aa GbAaT Ha pasCToAHME HE MOo-Marnko oT 50
NbTV AMaMETbPA Ha NPOBOAHMKA OT CbefnHeHueTo v Tpsabea aa 6baaT HanpaseHn Taka,
ye fa ce OCbLLECTBABA ePEKTUBEH KOHTaKT C BCUMKW Te3W HWLIKM Ha NPOBOAHWKA, KOWTO
BUxa 6V B3ETW NOA BHUMaHUE NPy U3YMCNABAHETO HEroBaTa ekBMBaneHTHa cbnpoTnea.
YpeauTe, U3nonssaHv 3a n3MepsaHe Ha CbnpoTMBNEHNETO, Tpsi6Ba Aa ca ¢ To4HocT 40 1%
wnu 0,5 uQ, koeto oT ABeTe e MOo-ronsamo, Korato ypeabT € KanubpupaH cpeLly
cepTudULMpaHa CTaHAapTHa NeHTa Ha CbNpoTUBIeHVe.

1.2.4.5.2 NamepBaHe Ha TemnepaTypaTta

TemnepaTypute Ha CbegMHEHUSTa W eTaloHHUTE NPOBOAHWLW, BKIKOYWTENHO OKOMHaTa

cpeqa, ce uaMepBart C TEPMOABOWAKIA UU C APYT1 NOAXOAALM CPEACTBA C TOYHOCT OT °

nnu no-gobpa.

3anucaHaTta TemMnepaTtypa Ha dyrata e Tasv Ha Hai-ropelyara 4acT OT NOBBPXHOCTTa My.

TepmoaBomnkaTa Moxe unun ga 6bae BkapaHa B Manbk oTBOp, NPOOUT B CbeANHEHNETO Unv

3aKperneH KbM BbHLUHaTa NOBBPXHOCT.

BbpXy eTanoHHWA MPOBOAHUK TEPMOABOMKMTE TpsibBa Aa 6bAaT pasnonoXeHn B cpegHara

TOUK@ W CUFYPHO PasMoNOXEHW, UNu B Manka Aynka, npobuTi B TBbPA MPOBOAHWK, WNu

ypes nAb3raHe MOA HULLKATE Ha BBHLUHWS CNOW Ha MHOrOXWNHUA NPOBOAHWK (BX.

Mpunoxerue B u B Ha IEC 61284).
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YcTpoiicTBaTa 3a W3MEpBaHE Ha TemnepaTtypata Ha OKonHara Cpena no Bpeme Ha
M3NUTBAHETO Ce MOCTABAT Taka, Ye 4a He ce BIMAAT OT pasceiiBaHeTo Ha TOMNnHaTa Ha

usnuTBaTenHaTa sepura.
1.2.5 Mpoueaypa 3a n3nuTsaHe Ha TOMMUHHNA LINKBLIT 7
1.2.5.1 O6Wwwm nonoxeHus

VI3NUTBAHETO Ha TOMAVHHUA LUMKBA ce CbCToM OT N LMK Ha eneKkTpU4ecko HaToBapBaHe.
BposT Ha uuknute N ce usbvpa ot TabnuuaTa no-gony:

N Tf (°C)
(umknn) MosuwaeaHe Ha
TeMmreparypara.
1000 70
500 100
100 130

Bceku LMKbN BKMIOYBA OTOMNWTENEH NEpUoA, B KOMTO USNUTBATENHUAT TOK C€ 3apexpa oT
W3NWUTBaTENHWS TOK, MOCNeABaH OT CrneaBall Nepnoa Ha oxnaxaaHe C USKITK4EH TOK.
N3anuTBaHETO Ha TOMMWHHWA LIMKBI Ce N3BBPLLIBA C N3NON3BaHe Ha NPOMEHNUB TOK

1.2.5.2 dyrm ot knac A

1.2.5.2.1 Mpoueaypa Ha n3nuTeaHe
CheavHenusiTa OT knac A ce M3NUTBaT 4pe3 MeToda Ha enekTpudeckna UnkbN Ha
HarpsisaHe (N uuknu), onvucaH no-Aony.
1) ManuTBaHeTo ce U3BbLPLLIBA BbPXY CbEAMHEHWATA, UroTBEHN B CbOTBETCTBUE C TOYKA
1.2.3.3. crien Kato YeTMpWUTE CbedMHEHUsi ca MOCTaBeHW B W3NUTBATENHUA BB3EN, HO
NpeAn TOMSMHHNA LUKB, CbNPOTUBNEHNETO Ha BCAKO CheAnHeHne 1 CBMNPOTUBMEHVNETO Ha
€TanoHHWs MPOBOAHUK Ce W3MepBaT, KakTo € NOCO4eHO B 1.2.4.5.1. Kato ce B3eme
npeABua Ab/KMHATa Ha CbeAVHEHWEeTO, Torasa ce M3ducnABa CbMPOTUBMEHNETO Ha
eKBUBaneHTHa AbIMKNUHA Ha eTarloHHWs NPOBOAHUK.
2) Cnepn ToBa TOKBbT 3a M3NUTBaHe npemuHasa npe3 yctpoiicteoTo. CToWHOCTTa W
NPOABIIKUTENHOCTTA Ha U3NUTBaTENHWUA TOK TpabBa Aa ObpaT TakuBa, Ye Aa nosuwat
TemnepartypaTa Ha eTarloHHUA NPOBOAHWK A0 Tf + 50C, Bk Tabnuuata Hap okonHaTa
cpena v Aa noAabpXaT Tasn TemMnepaTtypa B NpoAb/keHne Ha 30 muHyTW. Paspeluasa ce
M3NON3BAHETO Ha MbpBOHAYaneH TOK CbC CTOWHOCT He no-ronama ot 150% ot
M3NUTBATENHUS TOK, 3@ 4@ C& OCUIypu YCKOPEHO 3apacTeBaHe, 3a Aa Ce Hamanu BpemeTo 3a
nosuiwaeaHe Ha nposogHuka go Tf + 5 ° C Hap okonHara cpeaa.
3) B kpas Ha OTONMUTENHUS NEPWNOJ TOKBT Ce NPEKbCBA U NPOBOAHWKLT C& OCTaBH aa ce
oxnagn ao 5 ° C Hag okonHaTa cpepa. [onycka ce NpUHYAUTENHO oxnaxaaHe sa
HamansiBaHe Ha BpemMeBus LIMKbI.
4) Tasn nocrefoBaTeNHOCT Ha paGoTa ce noBTaps, Taka Ye ga ce npunarat 0.1N uukbna
(£ 0.02 N uukbna) 3a oTonNsIEHNE N oxnaxapaHe.
5) B eauH cnyqain no Bpeme Ha nocnepHuTe neT ukbna Ha 0.1N umkena, Temneparypara
Ha NPoBOAHMKA M Temnepartypata Ha BCAKO CbefuHeHue TpsGBa Aa ce U3MepBaT npes
nocrnegHuTe 15 MuHyTY oT 30-MUHYTEH Nepunoa.
8) Crieq ToBa ycTpoiicTBOoTO TpsGBa Aa ce ocTasu Ja ce oxnaan Ao okonHarta cpeja, a
CbNPOTMBIIEHNETO Ha BCAKO CbefnHeHne ce Usmepsa 1 3anucea. Qé
7) Cnep ToBa TONAMHHWAT LMKBLN TpsibBa Aa NPOABLIKN C N3MEpBaHE Ha Temneparypara v
CbNPOTUBNEHNETO B Kpas Ha BCEKM 0,1 N uukbn, aokaTo 6bgat 3asbpiieHn 0,5 N umksna.
8) Cnep Tosa ce m3Bbpwsat owe 0,5 N uukena ¢ nsmepsade Ha CbNPOTUBNEHNETO Ha
Bcekn 0,05 N UMKbNa 1 M3MepBaHe Ha TemnepaTtypata Ha Bceku 0,1 N yukbna
CveanHeHnaTa He TpsGBa Aa ce 3aTaraT unu perynvpart no Bpeme Ha n3nuTeaHeTo.

3,

) | RWE Eurotest Gesellschaft fiir Prifung - Engineering - Consulting mbH
Unterste-Wilms-Strafe 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 - 2634 - E-Mail: info @ rweeurotest.com



e

-echnical Testing Laboratory

—i

RWE Eur t GmhH - Electro

te

e
[T

1.2.5.2.2 Kpntepum 3a npuemaHe (Ce€AnHEeHUA oT knac A)
Bcska CbBMECTHa 4acT OTroBaps Ha crnepgHuTe Kputepun.
1) HayanHoTo CbNPOTUBNEHNE Ha CbeANHEHNETO He TpsbBa Aa ce pasnuigea c/noseye ot
30% oT cpefHaTa CTOMHOCT Ha MbpBOHAYanHOTO CbNPOTUBMEHNE Ha BCska OT YeTUpuTe
cbeauHeHus, crnobeHn 3a n3nuTeaHe.
2) TemnepaTypaTta Ha NOBbPXHOCTTa Ha CLEANHEHNETO, navepera Ha Bcekm 0,1 N uukena,
koraTo MNpoTU4a TOK Ha W3NUTBaHe, He TpsabBa Aa HajBuaBa TasyW Ha €TanoHHWA
NpOBOAHNK.
3) EneKTpuyeckoTo CbPOTUBNEHNE Ha CbeAUHEHNETO, namepeHo B kpasi Ha scekn 0,1 N
UMKbNa npu TemnepaTtypa Ha okonHata cpepa, He TpsbBa na HapBuwasa 75% OT
M3MepEeHOTO CbNPOTUBIIEHNE Ha eKBMBaneHTHaTa AbMmxnHa Ha eTanoHHUA NPOBOAHUK.
4) CpeaHOTO CbMPOTUBNEHVNE Ha CbeJMHEHNETO Npes NocneaHn 0,5 N umkbn He Tpabea
[a HaABWLIaBA MbPBOHAYANHOTO CbIPOTUBIEHNE Ha CbEANHEHUETO C noseye ot 50%.
5) Mpachuka Ha cwhpoTMBaTa cpeily Bpos Ha uuknuTe TpsGBa Aa AoKake C pasymHa
BEPOSATHOCT, Y€ MOBULLIABAHETO Ha CbMNPOTUBNEHNETO NPE3 NocneaHnTe 0.5 N uukbna e He
noseye oT 15% OT CPEAHOTO CLMPOTUBNEHME 3a CbLUUA NEPUOA. MeToabT, M3nonsBaH 3a
onpepensHe Ha Tasu BepPOATHOCT, TpAbsa Aa 6bae B cvoTeTcTBME C Npunoxeduve [l Ha
IEC 61284.

MapameTpu Ha TecTa:

CrapTupaHe Ha TeCcToBMS LUWKDBIT: 15.01.2016

KpaeH unkbn Ha TECTOBUA LIVKBIT. 17.02.2016
O6paseL, 3a U3nuTBaHe: 4 KOMNpecypaLun rnyxv Muan
2 KOMNPECUOHHN Pyru

ACSR 400

Knacudmkauus Ha ctasute: knac A

Bpoit uuknu 500

Makc. Temnepatypa 80 ° C

/\/\ RWE Eurotest Gesellschaft fir Priifung - Engineering - Consulting mbH
Unterste-Wilms-Strafe 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 - 2634 - E-Mail: info @ rweeurotest.com
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3. Test set-up

"'“‘*—E s

T3

.__.m{ T1 T2 e

AC trmnedormer

™

RWE Eurotest Gesellschaft fir Priffung - Engineering - Consulting mbH
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4. TecTtoBM pe3ynrtaTu:

4.1. MbpBOHAYANHO CLNPOTUBIIEHNE 32 BPBIKUTE (nx 1.2.5.2.2-1)

OnbBaTenHu KNemm:

Electrotechnical Testing Laboratory

Pasnuka oT
MvpBoOHaua
Enek. HO nbLpBoHava
CunpoTuen nHo
Wspenve e CbNpoTUBA CbAPOTVEN NancksaHe PesynTtar
eHne
eHve
[MQ/m] [uQ/m] [%]
3 R1 25.34 -0.8 MNpemuHat
g | makc. +30%
< R2 24.78 -2.98 oT . MpemuHaTt
E 25.54 ”"’ng:s”a
§ R3 25.45 -0.36 CLNpOTMENE MpemuHaT
4 HVe
o) R4 26.60 4.15 MpemuHaT
CbeanHutenu samexaycronéve:
n Pasnwvka oT
bpBOHAYa
En. HO nbLpBoOHaYa
CovnpoTtuen NHOTO
Wspenve Cenpotuen WaucksaHe Pesynrtar
eHve CbNPOTUBI
eHue
eHue
[uQ/m] [HQ/m] [%]
R5 25.58 -2.30 Passed
g makc. £30%
)
5 G R6 26.46 1.06 oT Passed
g - nbpBOHa4Yan
iR 26.18
o7 R7 25.74 1.68 HoTo Passed
§ ‘ : cbnpoTuene
2 HUue
R8 26.95 2.92 Passed

i
i

i

|

WauckeaHe: HauamHOTO CbMPOTUBNEHME HA CbeAVHEHNeTo He TpsGea Aa ce pasnv4asa
noseue ot 30% OT cpeAHaTa CTOMHOCT Ha MbpPBOHAYANHOTO CBLNPOTUBNIEHWE Ha BCAKa OT
yeTupuTe cbeanHeHus, crrnobeHn 3a nsnuTsaHe.

U3NbAHEHM ca KpUTepuu 3a npuemaHe cbriacHo 1.2.5.2.2-1

7N

/U

Unterste-Wilms-Strafe 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 . Fax: +49 (0)231 / 438 - 2634 - E-Mail: info @ rweeurotest.com
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4.2. MoBbPXHOCTHa TeMnepaTtypa Ha dyrute (Bnx 1.2.5.2.2-2)

OnbBaTENHA KNEeMU: )

Temperatures of Dead End clamps

=T _conductor

50 T_ambient

40 = — : ! — - 3 Dead end 1
3 Dead end 2

e Dzl end 3

Temperature oC

wem==Dead end £

100 200 300 400 s0C
Cycle

<

CbeauHutenu 3a mexaycrbnbve:

Temperature of Compression joints:

70
Q
3 60 T _conductor
% 50 e e — — T_ambient
@ 40 = — joint 1
GE, 30 e 10INE 2
- .
20— — —=joint 3
10 joint 4
0

0 50 100 150 200 250 300 350 400 450 500

Cycle \

NauckeaHe: Temriepatyparta Ha CbeAMHEHNeTo, usMepeHa Ha BCEKU 0,1 N umkwna, Korato
ApoTUYa TOK Ha U3nuTBaHe, He TpsiGBa fa HaABMULLIAaBa Tasu Ha €TaloHHUA NPOBOAHMK

[ RWE Eurotest Gesellschaft fir Priifung - Engineering - Consulting mbH

Unterste-Wilms-Strafe 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 ~ 2634 . E-Mail: info@ rweeurotest.com

KpuTepuute 3a npuemMaHe cbrnacHo 1.2.5.2-2 ca U3NbLJTHEHN
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4.2. ENeKTpn4ecko CbrnpoTUBNEHne Ha dyrute (Bx 1.2.5.2.2-3)

OnwBaTenHn Knemu:

Electr. Resistance of Deda End Clamps

60
50 I
g 40 ) e T _conductor
@] - o e o» an o = - T e s = T e -— s wm =
= o= == | imit
8 30 e
I z - - ey RDeadEnd 1
o — S ===t
2
g 20 R Dead End 2
= R Dead End 3
10 RDead End 4
4] B
0 50 100 150 200 250 300 350 400 450 500
Cycles

CveavHuTenu 3a Mexaycrbnoune

Electr. Resistence of Compresion Joints

50
e e ——
45
40
'§‘35 s T e
@_ 0 e T _cONductor
‘?6'25 e T e—— - = Limit
3] e T—
5 R Joint 1
% 20 R Joint 2
0 45 .
o R Joint 3
10 R Joint4
5 "
0

0 50 100 150 200 250 300 350 400 450 500
Cycles

- -

MN3nckBaHe: ENexTpnyeckoTo CbpoTUBIEHNE Ha CbEANHEHNETO, N3SMEPEHO B Kpasi Ha BCEKU 0,1
N uMKbna Npu TemnepaTypa Ha okonHaTta cpeaa, He TpsibBa Aa HaaBMLLIaBa 75% OT N3MepeHoTo
CbNPOTUBMEHNE Ha eKBUBaNEeHTHaTa AbIIKUHA Ha €TanoHHUA NPOBOAHUK

M3nbIHEHU ca KpUTEepuK 3a NnpueMaHe cbrinacHo 1.2.5.2-3

/14 / RWE Eurotest Gesellschaft fir Priifung - Engineering - Consulting mbH
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4.4, CpefiHa yCTOMYMBOCT HA CbEAVHEHNETO Npes nocneaHuTe 0.5N brRg/ABux 1.2.5.2 - 4)

OnbBaTenHn Knemu:

CunpoTtusneHme OnbBatenHu Knemu 1 |
Hnini [uQ/m] CpenHo | HauanHo Pasnuka H3auckBaHe
250 25.85
275 25.49
300 24.84
325 24.93 Cpearoto
350 o5 48 CBLMAPOTUBIIEHNE
375 25.29 25.26 25.34 0A17% | HeTeabeana | ,oeyuuan
HaABuULaBa
jgg 523? NbpBOHaAYaNHoTo
. [+]
450 25.08 c 50%
475 25.47
500 25.40
Linknm CwbnpoTuBneHue Onbeatentu Knemu 2
[uQ/m] CpeaHo HavyanHo Pasnuka M3uckBaHe
250 25.55
275 24.90
300 25.21
325 25.32 CpeaHoto
350 5490 ChNpoTUBREHNE
375 24.70 25.05 24.78 100% | HeTPAtBaAa | hhenunan
200 25 00 HapBuwaBa
405 54 85 I'I'prOHg;;J’IHOTO
450 25.42 S
475 24.87
500 24.80 ]

/\\ ! RWE Eurotest Gesellschaft fiir Priifung - Engineering - Consulting mbH

L
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Flectrotechnical Testing Laboratory

CbnpoTusneHne OnbeareniHu Knemu 3
Huknu [MQ/m] CpenHo HavanHo Pasnuka WU3aunckBaHe
250 25.36
275 25.27
300 25.36
325 25.47 Cpearoto
350 5 94 CBMNPOTMBMNEHNE
375 25.73 25.63 2545 0.72% He TpABBa Aa | hoemuman
HagBuLWaBa
jgg ggg; MbpBOHAYANHOTO
: 0
450 25.58 ¢ 80%
475 25.91
500 25.86
Linknm CbnpoTueneHue OnbBaTenHu Knemu 4
[pQ/m] CpegHo HavanHo Paznuka W3nckBaHe
250 27.13
275 26.35
300 25.53
325 25.67 Cpearoto
350 26.50 CbnNpoTUBRNEHNE
375 26.29 26.22 26.60 -1.42 He TpAbBafa | hnenuKan
400 26 22 HagBuwasa
405 26.07 l'I'prOHsaE)-l;ﬂHOTO
450 25.75 ¢ ov7
475 26.47
500 26.40

Untefste-Wilms-StraPe 52 - D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 - 2634 - E-Mail: info@ rweeurotest.com

RWE Eurotest Gesellschaft fir Priifung - Engineering - Consulting mbH
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CbeauHuTenm 3a mexaycrenbue:

m CueauHuTen 3a MexaycTbnbue 1 ]
ekl [uQ/m] CpeaHo HavanHo Pasnuka U3unckBsaHe
250 26.01
275 25.54
300 25.33
325 25.47 CpeaHoro
350 25'72 CLMNpPOTUBNEHNE
375 25.55 25.60 25.58 0.07% He TPAbBA A3 | yemypan
400 25 61 HagBuwWwasa
405 25'45 NbpBOHaYanHOTo
' ¢ 50%
450 25.56 °
475 25.72
500 25.62
Liuknn CbeauMHUTeN 3a MeXxaycTbnoue 2
[uQ/m] CpegHo HavanHo Pasnuka M3uckBaHe
250 25.97
275 26.19
300 26.29
325 26.44 Cpennoto
350 2678 CBMNPOTUBIEHNE
375 26.56 26.48 26.46 0.10% He TpA0BA A3 | L ooymypan
400 26.63 HagBuwasa
425 26'47 NbpBOHAYaNHoOToO
d [+)
450 26.54 ¢ 50%
475 26.77
500 26.68

Ay

lAntersteWHms—Stra[Se 52 . D-44143 Dortmund - Tel: +49 (0)231 / 438 - 2861 - Fax: +49 (0)231 / 438 - 2634 - E-Mail: info @ rweeurotest.com
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\
[ CneaunuTen 3a mexaycrTbnbue 3 j
Luknu [HQ/m] CpegHo HavanHo Pasnuka N3uckBaHe
250 25.71
275 25.74
300 25.64
325 25.77 Cpearoro
350 2696 CBHMNPOTUBNEHNE
375 26.06 25.92 25.74 0.70% HeTpAbBada | . hemunan
HapBuwaBsa
jgg gg% NbPBOHAYaNHOTO
: 0
450 25.87 ¢ 50%
475 26.25
500 26.15
]
Lk CheauHuTen 3a Mexaycrunoue 4
[uQ/m] CpegHo HavanHo Pasnuka U3snckBaHe
250 26.50
275 26.19
300 26.52
325 26.67 CpearoTo
350 57 11 CBLMNPOTHBMNEHNE
375 26.92 26.80 26.95 -0.54% He TPRbBA A3 | hhoMyHan
400 5710 HagBuwasa
425 2691 n'prOHgSl;J‘IHOTO
450 26.78 cou
475 27.11
500 27.02

!
i WsuckeaHe: CpegHOTO CbNpoTUBNEHNE

i TpHGBa ha Haasuwasa NbpBoOHa4anHoTo ChnpoTUBNEHne Ha CbeaVNHEHNETO C NOB

N3nbinHeHn ca KpuTepuu 3a NpuemMaHe CbLrnacHo 1.2.5.2-4

Ha cbeauHeHveTo npes nocneaHute 0,5 N unkbna He

evye oT 50%

5. 3aknaroyeHue
OnveamenHama Knema Kam.Ne 175 840.2 u cbeduHumensa 3a mexdycmuonbue
Kam. Ne166 840.2, npemuHaxa mecma u MoKpuxa UsucKkeaHuam crioped IEC 61284

i RWE Eurotest Gesellschaft fir Priifung - Engineering - Consulting mbH
Unterste-Wilms-Strape 52 - D-44143 Dortmund - Tel: +49 (0)231/ 438~ 2861 - Fax: +49 (0)231 / 438 - 2634 . E-Mail: info @ rweeurotest.com
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ELBA, a. s., Ceskoslovenskej armady 264/58, 967 01 Kremnica,
www.elba.sk , Phone: +421 (0) 45 6704 143, E-mail : elba@elba.sk

TEST REPORT

Number 297/1/2017

Number of pages : 5

Customer - address : ELBA, a. s. - Usek predaja, Ceskoslovenskej armady 264/58,
967 01 Kremnica

Tested object : LISOVANA SPOJKA tahova pre vodi¢ AC0400 - 166 840.2

Testing standard : STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP - 231)

Acceptance date of the tested object : 17.07.2017

Number of the tested samples : 3 pcs

Test carried by : Name : Peter Papanek
... . Testing Technician
Position :
Date : 17.07.2017 757> "
Signature: (- "usmon
Y
Test results approved by : Name : Ing. Marian Marko

Head of Quality
Position : Management Department

Date : 17.07.2017

-
S|gnature 3anuueHo no un. 36a, | . rindenie
an.3 ot 30M

This protocol is confidential and stall not be provided to third parties without the written approval of the customer. The test
results relate only to the sample tested and do not repaice other documents. This protocol shall not be reproduced in any case
except in full without the written approval of the laboratory.

% - UNSUITABLE DATAS TO BE SCRATCHED OUT

o
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e Testing Test report No. : Page No.:

laboratory 297/1/2017 2/5
TEST REPORT \@%
DATE OF THE TYPE TEST : 17.07.2017
DESCRIPTION : LISOVANA SPOJKA tahova pre vodi¢ AC0400
TYPE: 166 840.2

TESTING PROCESS

TESTING MACHINE : ZDL 40 Digit. thermometer ELCOMETER
RANGE (0 - 400) kN (-9,9 - +50)° C (0 - 1200) ym
LICENSE No.: 18-004 17-262 19-012

TEMPERATURE : 23,5°C
NUMBER OF SAMPLES : 3 pcs
CONDOCTOR: ACSR ACO 400 @ 27,24 mm
MATHEMATICAL STRENGTH OF CONDUCTOR - RTS : 120,48 kN
GUARANTED BREAKING STRENGTH — SMFL :  114,5kN

* . UNSUITABLE DATAS TO BE SCRATCHED OUT

o
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1. VISUAL EXAMINATION
According to STN EN 61284, Clause 7

MANUFACTURER'S LOGO... E... AND MARKING...166 840.2...,

TEST RESULTS

1

OTHER MARKING ...07/17.... SHOULD BE DURABLE AND LEGIBLE.

Result :

2. VERIFICATION OF DIMENSIONS AND MATERIALS:
According to STN EN 61284, Clause 8

Tested Samples ACCEPTABLE / NOFT-ASOEPTABEE *

Measurad Measurad dimensions [mm]

dimensions Avera
i 1 2 3 4 [m?e
200" 4 200,2 200,3 200,4 - 200,3
$20*%% 4 20,1 20,1 20,1 - 20,1
$95*7 10 9,6 95 - 9,6
730" 4 731 730,8 730,2 - 7305
@48 4 48 482 48,1 - 482
@30*% , 30 30,2 30,1 - 30,1

MATERIAL VERIFICATION : VERIFIED.

Result :

Tested Samples ACCEPTABLE /| NOFASSERTABEE *

3. CORROSION PROTECTION TESTS
According to STN EN 61284, Clause 9, STN EN ISO 1461, STN ISO 2178

Corrosion Protection Test Results [um]

Sample Reading number Average
No. 1 2 3 4 5 [um]
1. 91 97 88 113 91 96
2. 102 109 90 84 107 98
3. 78 93 88 108 92 92
4, 91 89 102 101 85 94
Result : Tested Samples ACCEPTABLE / NOT-ACCEPTABLE*

Requirements Standart STN EN 1SO 1461.

* . UNSUITABLE DATAS TO BE SCRATCHED OUT

T
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4. MECHANICAL TESTS
According to STN EN 61284, Clause 11.5.1

4.1 DAMAGE AND FAILURE TEST

Breaking
Sample Strength Bregiat Type and place of failure
No. [kN]
[kN]
20 % RTS 241 Marking - no damage
60 % Holding time 10 min. - inspection of conductor
65,1 oo
SMFL slipping - no damage
1. 114.5 AT e .
Holding time 1 min. - inspection of conductor
1 SMFL 114.5 Y
slipping - no damage
- 1171 Broken conductor
20 % RTS 241 Marking - no damage
60 % 65.1 Holding time 10 min. - inspection of conductor
SMFL ’ slipping - no damage
2 L Holding time 1 min. - inspection of conductor
1SMFL | 1145 olding n. = INSp
slipping - no damage
- 115,4 Broken conductor
20 % RTS 241 Marking - no damage
60 % Holding time 10 min. - inspection of conductor
65,1 o
SMFL slipping - no damage
3 114.5 Holding time 1 min. - inspection of conducto
1 SMFL 114.5 olding time n. - inspection of conductor
slipping - no damage
- 116,9 Broken conductor
Result : Tested Samples ACCEPTABLE/ NOT-ACCEPTABEE™

5. HEAT CYCLE TEST: PASSED, SEE: Test report Ne 16_145-3

6. CONCLUSION :

—~

TESTED SAMPLES MET/ Bio-NOTMEET REQUIREMENTS OF STANDARTS
STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP - 231).

* . UNSUITABLE DATAS TO BE SCRATCHED OUT

o
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MpoTokon OT U3NUTaHUA:
297/1/2017
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ENBA a.c., Yexocnosalka apmaaa 264/58, 967 01 KpemHuua,
www.elba.sk , Phone: +421 (0) 45 6704 143, E-mail : elba@elba.sk

NMPOTOKOJ OT U3NUTAHUA

Homep:

CtpaHuum: 5

297/1/2017

Mopwbuuten : ELBA, a. s. — Tbproscku oTaen, Ceskoslovenskej armady 264/58, 967

01 Kremnica

WUanuteaH npoaykt: CbEAVHUTEN 3A MEXAQYCTBIBUE NPECOB 3a

nposoaHuk AC0400 - 166 840.2

CrangapT 3a usnutanna: STN EN 61284, STN EN ISO 1461, STN ISO 2178, (PP - |

231)

[ara Ha npyemMaHe Ha npoaykKra: 17.07.2017

Bpoi o6pasuum: 3 pcs

U3Bbpumn uanutaHusaTa: Hwme:
[ NBXHOCT:
Jara:

MNoanwuc:

OueHuUn N3NUTaHuaTa: Nme:

[ bxHOCT:

Jata 17.07.2017

Moanuc:

Peter Papanek

MN3nnTB. TEXHUK

17.07.2017

Ing. Marian Marko

3asexpaauy nabopartopus

~

HpOTOKOJ’la OT U3NUTBAHE € KOH(I)H[IeHuHaJIEH M HEe MOXe Ja 6pae npejoCcTaBsiH Ha TPETH JIMLA 6e3 mucMeHo ChrjlacHe Ha KJINEHTa.
pe3y}lTaTHTe OT U3IKATBAHETO Ce OTHACAT CaMo JIo 06eKTHTEe HAa U3NUTRBAHETO U He 3aMeHAT APYTH AOKYMEHTH. Tosn TIPOTOKOJ HE
MOXe a 6'b11€ PasMHOXKaBaH B HUIKAK'bB CJ[)-"{BI’I 6e3 MMCMEHO C'hbrJlacHe 3a naﬁopa'mpuﬂ'ra 3a U3IMUTBAHE.

* - HeCbOTBETCTRALLOTO 1a Ce 3a4epkHe

Mpesoa: NnusiH Unnes

A
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CtpaHuua:

UsnursBatenHa npOTOKOn OT N3NUTaAHUA:
naGopatopun 297/1/2017 $

NMPOTOKON OT U3NUTAHUA

OATA HA N3NUTAHUA: 17.07.2017

MPOAYKT: CBbEOVHUTEN 3A MEXKOYCTBIIBUE NPECOB 3a
nposogHuk AC0400
TAM: 166 840.2

METOA HA U3MUTBAHE

N3NUTBATENEH YPEL : ZDL 40 LindppoB TepMOMETHP ELCOMETER
OBXBAT : (0 - 400) kN (-9,9 - +50)°C (0 - 1200) ym
NMWUEHS : 18-004 17-262 19-012

TEMMEPATYPA: 23,5°C
EPOW OBPA3LN: 3 6p.
MNPOBOLHVK : ACSR ACO 400 & 27,24 mm
VN3UYMCTIEHO YCUMME HA MPOBOOHUKA - RTS : 120,48 kN
FAPAHTVPAHO PA3PYLIABALLO YCUMVE — SMFL:  114,5 kN

* . HeCHOTBETCTBALLOTO [la Ce 3a4epkHe Mpesoa: Vinusu Unnes

o
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WsnutBaTenHa np0TOKOJ1 OT USNMUTAHUR, CrpaHuua:
naGopatopus 297/1/2017 315

PE3YNTATU OT U3NMUTAHUATA

1. BU3YANEH OMNMEQ
CwrnacHo EN 61284, uacT 7

3HAK HA U3PABOTKA ...... E... M O3HAYEHUETO ...166 840.2...,

~

CNEABALLO O3HAYEHME... 07/17... CA TPAVHU N HETUMW.

PesynTar: usnureaHusi obpasew CBHOTBETCTBA / HECLOTBETGTBA *.

2. KOHTPOJ1 HA PABMEPUTE U MATEPUATNA
CwrnacHo EN 61284, vact 8

U3MepPBaHu W3mepeHn pasmepu [mm]
pasmepu OcpefHeHo
(o] 1 2 3 4 5 ':mm]
200" , 200.2 200.3 200.4 - - 200.3
%20 0% 20.1 20.1 20.1 - - 20.1
995" 4 10 9.6 9.5 - - 9.6
730" 4 731 730.8 730.2 - - 7305
48" 48 48.2 48.1 - - 48.2
30", 30 30.2 30.1 - - 30.1

MMPOBEPKA HA MATEPUANA — NPOBEPEH.

PesynraT: usnuteanus obpasel CBHOTBETCTBA /| HECBLOTBETCTBA *.

3. MPOBEPKA HA AHTUKOPO3WOHHA 3ALLUTA
Cornacho STN EN 61284, YacT 9, STN EN 1SO 1461, STN ISO 2178

Pe3yntaTv OT NpoBepKa Ha aHTUKOPO3UOHHOTO NOKpUTUE fum]
Obpasey OT4YeTeHN CTONHOCTU CpenHo
No. 1 2 3 4 5 [pm]
1. 96 75 97 91 113 94 QT\
2. 106 75 90 114 97 96
3. 106 109 100 111 87 103
4. 91 89 102 101 85 94

Pesynrat: Wanureanute OGpasum CbOTBETCTBAT /| HECLOTBETCTBAT
Ha nauckeanusaTa Ha cranaapt STN EN ISO 1461.

% - HeChOTBETCTBALLOTO A Ce 3a4epkHe Mpesog: Uinusk Vnves
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